[HCTpYKUiA MPO 3acrocyBawmHs MKapeeKoro 3acoby a6o irdopmais npo
3CTOCYBAHHS JIKAPCHKOTO 3ac00y, 3aTBCPKCHA 3rTHO 3 HOPMATHBHHAM
BHMOTAMH KPAiRH 3aaBHuKa/BHpoOHIKA 260 KpaiHm, PEryIaTOPHMIL Opras
KOl KCPYETBCH BHCOKHMH CTAHIAPTAMM  AKOCTI, IO BiANOBIZAKOTE
CTannapraM, pexomenaosanum BOO3, Ta/abo srigmo 3 PesyIBTATAMH
KT HIYHEX BHOPOOYBAHL, BHKIAACHA MOBOIO BIAMOBIAHO A0 BHMOL WIOMIO
MOBH. BH3HAMCHHX a03aUOM APYTHM YACTHHH TPETHOi cratTi 26 3axoHy
Ykpaiun "Ipo sacaan ACPABHOI MOBHOT TO/TiTHKH"
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KOPOTKA XAPAKTEPUCTHUKA JIIKAPCLKOT O 3ACOBY, PEKOMEHJIOBAHA BOO3-ITK

Vyiii kopomri Yapaxmepucmuyi MKapCbkozo 3acody ocnoena yeaza NPUOIAAEMbCR 3aCMOCYEaN IO JRAPCok020 3a¢00Y,
wo oxonntoemoca Ipoepamoro BOO3 i3 npexeaniirayii nikapcoxux sacobie. Pexomendayii ujodo sacmocyeanna

ipyrmyiomeca Ha kepienux npunyunax BOO3 wma na ingopmayii,
(mepyin vmae Gymu nepezisn ().

ompumanin 6id cmpozux pegyiamopnux opeanie

Hawuii aikapevkuin 3aci6  mosce Oymu doseoneno 013 dodamrocozo abo inuozo 3acmocyeanns 3a piutenam

Hayionanshux opzanie pe2ynioceanus alkapevkux zacobie.
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1. HA3BAJIKAPCBKOI'O 3ACOBY

Jomnyterpagip (Harpiro), Tabnetku o 50 mr!

2. SIKICHHUHU TA KUIBKICHUM CKJIAJ

| TabnetTka, BKpHTA IUTIBKOBOK 0GOIOHKOIO, MICTHTE JI0MyTerpasipy HaTpilo eKBiBaJIeHTHO JomyTerpasipy S0 Mr.
1 Tabnerka, BKpUTa IUIBKOBOIO OO0MOHKOIO, MICTHTE Manity 145,4 Mr i Hatpito 5,2 mr (0,2 Mmonb).
[ToBHuit nepestik AOMOMIKHHUX PeUOBHH HABeAeHHI Y possini 6.1.

3. JIIKAPCBKA ®OPMA
Tabnerxu, BKpUTI [U1iBKOBOIO 06010HKOI0.

PosxeBa, kpyrna, nBoomyiia TabiieTka, BKPHTA TUTIBKOBOK OGONOHKOIO, 3i CKOMIEHHMH Kpasmu, 3 Bigbutkom M Ha
oxHoMy Goui Tabnerku Ta DTS Ha iHmomy 6orii.

4. KJIHIYHI XAPAKTEPUCTHKH

4.1 Tepanesrutni mokasanns

Honyrerpagip (Harpiro) y ¢opmi Tabmerok mo 50 Mr moxasamuii y komGiHauii 3 iHmHMH AHTHPETPOBIPYCHHMH
TKapCHKUMM 3ac00aMH IS TTIKyBaHHS JOPOCIHX Ta MiAMITKIB i3 Macoro Tina monaiiverme 40 Kr, iH(ikoBaHHX Bipycom
iMmyHozeditmTy moauuu (BIJI).

Crin ypaxysatu BuMOru o}ilifiHiX KepiBHHITB i3 TiKyBaHHA NAL€HTIB, inixopanux BIJI-1, Hanpuksiaj KepiBHHLITE,
onpumogHenux BOO3.

Illoxo 3acTocyBaHHA AaHTUPETPOBIPYCHHUX JTiKAPCHKHX 3aCOGIB [1s TOCTKOHTAKTHOT npodinakThky, ciuig 6patu 10 yBaru
iHOpMaLLio, BUKNAJeHy B HalfHOBIIAX odiuiifHUX KepiBHHIITBAX, HANPHKIAS y KepiBHMUTBaX, onpusnoaHeHnx BOO3.

4.2 Cnoci6 3acTocyBanust Ta 1031
Homnyrerpagip (Hatpito) y dopmi Tabnerok mo 50 Mr nosuHeH NpH3HAYATH JIKap, SKui Mae [0CBin Nikysauns BIJI-
iHpexuii.

Hoszyeanna

Hopocuni

Jloza nomyrerpasipy js 1opociux nauienTis, inpikoparux BUI-1, 6e3 PE3HCTEHTHOCTI 10 MpenapaTiBs Kiacy iHriGiropis
iHTerpasu craHosuTs S50 Mr (oHa TabneTka) oMH pa3 Ha no06y.

Hosa mae cranosuTa 50 Mr aBivi Ha 106y, KO

®  JOJyTerpaBip 3aCTOCOBYIOTH ONHOYACHO 3 TAKUMH JIKAPCHKMMH 3acobaMu, sk edasipeH, Hesipami,
THIpaHasip/puToHaBip abo pudamniumu (us. posin 4.5);

®  nauienty, indikosani BIUI-1, MaioTe pesucTenTHICTS 10 Npenaparis Kiacy iHriGiTopis iHTerpasu (10KyMeHTATEHO
niareepkeHy abo nigosprosany).

Komu nocrynne tecryBannsa renotuny BIJI-1 Ta 118 nauientis 3 o6MesxeHHM BUOOPOM BapiaHTiB JiKyBaHHs (MeHIIE
ABOX aKTMBHHX aHTHPETPOBIPYCHHUX JIIKapCHKHX 3aCO0IB) Yepe3 3HAYHy PEe3UCTEHTHICTH 10 npenapartie pisHHX Kiacis

MOJKHA PO3IJIAHYTH 30UIbLUEHHS 03K JoNyTerpapipy. Taka pe3HCTEHTHICTB MOXKe BKIIOYATH MyTauiio, Q148 + > 2
BTOprHHi MyTauii G140A/C/S, E138A/K/T, L741. : ; Ty

Pilenns npo sactocyBaHs AomyTerpaBipy TakWM MauicHTaM Mae [PYHTYBaTHCA Ha XapakTepi pe3MCTEHTHOCTI /10
iHriGitopis inTerpasu. Llum nauientam gomyrerpasip He crin 3aCTOCOBYBATH OJJHOYACHO 3 JEAKMMMU KAPCHKUMHU

* Toprosi nalimenysanna ne npoxoAats npeksanidikauio BOO3. Lle koMneTe Ui HAIOHATHHNX ATEHTCTS i3 PEryNioBaHHA NiKapChKHX 3210.(;6:1'.31‘ 3 ]
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3acobamu (nanpuknaz, edasipenu, Hepiparin, THIpaHaBip/puToHaBip aGo pudamminum); aus. posain 4.5.

Hionimxu 3 macoio mina wonaiimenue 40 k2

Hosa nomyrerpasipy mis miztiTkie i3 Macoro Tina monaiimentme 40 kr, indikosarux BIJI-1, Ge3 pesucrentrocTi 10
Mpenaparis kiacy iHriGiropis inTerpasu craHoButs 50 Mr (omsa Tabnerka) onuH pa3 Ha nOOY. Inopmartis mpo
3aCTOCYBAaHHA [OMyTErpasipy minitkam, indikoanum BII-1, i3 pesucrentHicTIO 110 npenaparie kiacy idribiropis
IHTerpasu, € HeZIOCTATHBOIO.

Himu

Hoza nomyrerpasipy s jiteii Bikom nosaz 6 POKIB 3aJI&KHTh Bil MACH Ti/Ia JUTHHH (npubmusHo 1 mr/kr). OnHak mwis
Aitel 3 Macolo Tina MeHue 40 kr noTpi6Hi inmi NpenapaTH, Mo MICTATh MEHIIy KilbKicTh A0TyTerpasipy. [adopmanis
PO 3aCTOCYBAHHA OYTErpaBipy AITAM BiKOM /10 6 pOKiB € HENOCTATHBOKO.

Iayienmu nimuvozo sixy

[ngopmanis npo 3acrocysaHHs aomyTerpapipy nanieHTam Bikom 65 POKIB i cTapie € HegocTaTHBOM0. BincyTHi nokasu
TOro, IO NALIEHTAM JITHEOTO BiKy MOTPiGHO 3aCTOCOBYBATH iHIITY 703y, HiK JOPOCIHM NALi€HTaM MOIOALIOTO BiKy (1HB.
po3nain 5.2).

Ilopywenns gynxyii nupox
[Tauienram i3 nopymerHsM $yHKUiT HEPOK KOPEKLiA 103H He noTpiGHa. 3acTOCyBaHHS JOMyTErpaBipy marjieHTaM, sKi
nepedyBaroTh Ha Aianizi, He BHBYAIOCH, alle OHiKyEThCA, IO 1034 JUTS [HX MALEHTIR He Oyne BinpisHsTHCA.

Llopywenna gynxyii nevinku

Hemae notpebu y kopekuii 1o3yBanns s mamientis i3 gerkum a6o MOMIPHUM MOPYIIeHHAM (QYHKIIT MediHkH (Kmac A
abo B 3a mkanoro Yaitnaa — IT’10). Jaui o0 naiienTis i3 Tokkum nopyureHHAM pyHkuii neyinku (knac C 3a mKkaaow
Haiinna — IT'10) BiACYTHI; TOMY TaKHM mamieHTam IOy Terpasip ClIil 3aCTOCOBYBATH 3 06EPEIKHICTIO.

Ilponyck dozu

SIK1Lo manieHT nporycTUe 103y JloMyTerpasipy, Homy Ci1ilx NpHAHATH NpOMyIeHy Z103y KOMOTa IIBHILIE 32 YMOBH, 11O
10 TIPHHOMY HACTYTIHOT [I03H 3a/IMIIAEThCS He MeHIIe 4 rofus. Ko HACTYMHY 103y HE06XiHO NpHIMATH BIPOLOBIK
4 ro/uH, NaLieHT He MOBHHEH NPUAMATH NPOTTYIEHy 103y, a MOBEPHYTHCA 10 3BHYAHHOTO PeKHUMY JO3YBaHHS.

Cnocio 3acmocysanna

3acTocoByBaTH MEPOPATLHO.

Honyrerpasip MoxxHa npuiiMati HesanesxHo Bif BxHBaHHA DK, SIKIO € pesuctenTHicTs BUJI-1 1o npemaparie knacy
iHribiropis inTerpasu, gonyTerpasip Gaxkano 3aCTOCOBYBATH I1i]1 YaC BIHKUBAHHA iKi, 11106 36i/1bHTH Horo BCMOKTYBaHHS
(ocobnueo nauientam i3 mytauiavu Q148).

4.3 IIporunoxazanns
Iliguiena 4yTmBicTs 10 A0TyTerpaBipy a6o no Gyap-Koi 3 JOMOMIKHIX PEYOBHH, 3a3Ha4YeHHX y po3fini 6.1.
OnHouacHe 3acTocyBanHs 3 JOpETHITIIOM.

44 Cnenianeni 3acrepexenns Ta sanobizxui 3axoan NIpH 3aCTOCYBAHHI

Edextusna nporusipycua Tepania Mosxe iCTOTHO 3HH3WTH pHu3MK mepenaui indexuii cratesum maxom. OpHak Takuii
PH3MK He MOKe OyTH yCyHeHHit noBHICTIO. ToMy HEOGXiHO BKHBATH 306 KHIX 3aXOAIB ITA NMONepe/KeHHA nepeaadi
BipYCiB Bi/IMOBIIHO 10 HALIOHALHUX KePIBHHLITE T iHIIMX HOPMATHBIB.

Pesucmenmuicme BIJI-1 0o npenapamie xnacy ineibimopis inmezpazu
[Ipuiimatouu pimenns npo sacrocysams AOIYTErpapipy y pasi pe3vCTEHTHOCTI 10 npenaparie kjiacy inribitopis
IHTErpasH, cJ1i BpaxoByBaTH, 10 aKTHBHICTE HOIYTerpasipy CyTTEBO 3MEHILYEThCS MPH iH(IKYBAHHI NAlicHTa [TAMAMH
Bipycy 3 myTtauieio Q148 + >2 propuumi mytauii G140A/C/S, E138A/K/T, L741. Toune. He BigoMO, sK0I0 MipoIO
AonyTerpasip 3abesneuye 10ATKOBY e(pEKTHBHICT MPH HASBHOCTI TAKOL pesucTeHTHOCTI BIJI-1 ‘110, ipenapatip kiacy
HridiTopis iHTerpasmu. ' %5
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Honyrerpasip Ta inuwi nigo3proBani mperapaTu HeoOXiAHO HeraiHO BiAMIHHTH, SKINO BHHHKAIOTH peakuii miaBHiieHot
HYTJIHBOCTI (BKJIIOUAIOYH TSDKKE BUCHNAHHA ab0 BHCHNAHHS, 1110 CYTIPOBODKYETBCA MIZBUIIEHHIM PIiBHIB IE€UiHKOBHX
(epmentip, rapauky, saraibHe HE3TY)KAHHA, BTOMJIIOBAHICTB, GLIb y M’'s3ax abo cyrnobax, yTBOpeHHS Myxwupis,
YPaXKEHHA POTOBOI IMOPOXKHHHH, KOH'IOHKTHBIT, HabpsKk o6muyus, €03HHO(LIIIO, aHrioHeBpoTHUHMT HaGpsk). Crix
KOHTPOJTIOBATH KJIIHIYHHH CTaTyC, BKIIOYAIOYH BU3HAYEHHS PIBHIB MEUiHKOBHX aminotpancdepas ta GimipyGiny.
3atpumka y BinmiHi TikyBaHHS fomyTerpaBipoM a6o iHImMMK MiO3PIOBAHAMH JIIOYHMH PEYOBHHAMH ITiC/IS BUHHKHEHHS
PeaKwUii MiJBUIEHOT Yy TIMBOCTI MOYKE MPH3BECTH 10 PO3BHTKY aepriqHoi peakiiil, o 3arpoxKye KHTTIO.

Cunopom imynnoi peaxmueayii

Y indikosanux BUI nauientis i3 Taxxum iMyHomedimuTom Ha nouatky komGiHOBaHOT AHTHPETPOBIPYCHOI Tepanii
(KAPT) moxe BHHHKHYTH 3ananbHa peakilis Ha Ge3cHMITOMHI 460 3a/IHIIKOB] OMOPTYHICTHYHI iHDekuil Ta BUKIHKATH
CepHO3HI KiHiYHi MposBH ao moripueHHs cMMITOMIB. 3a3BHuail, Taki peaxiii criocTepiranucs NpoTAroM MepIINX
JEKINBKOX TIKHIB a60 Micsiuis micns nouatky KAPT. Biamosinaumu NPHKNIAAaMH € LUTOMETaJOBIPYCHHI PETHHIT,
reHepanizoBani abo JokankHi MikoGakTepianbHi iHpekwii Ta MHEBMOHis, cnpHyiHHeHa Pneumocystis jirovecii. Byap-aki
CHMIITOMH 3artajieHHs C/1iJi OUIHUTH Ta y pasi noTpeOu NpH3HAYHTH BiAMNOBinHE aikysanms. Takoxk moBizomsIocs mpo
ayToiMyHHi 3aXBoploBaHHs (Taki sk xsopoba I'peiiBca), axi BUHHMKATH Yy TpoLieci BinHOBIEHHS iMyHiTeTy. OHaK yac 10
BHHHKHCHHA 3aXBOPIOBaHHA, PO AKWH MOBiAOMIANOCH, € Gkl BapiaGensHuM, i 1i sBHIa MOYXKYTb BUHHKHYTH 4epes
Gararo MicsuiB mic/is MoYaTKy JiKyBaHHS.

Y neakux nauieHTis i3 koinpekuieio Bipycy renarury B a6o C na MO4aTKy JiKYBaHHS 10MyTerpaBipoM crioctepiranocs
NIABUIIEHHA DPIBHA MEYiHKOBHX (DepMEHTIB, IO BiAmoBimae CHHAPOMY BIJIHOBIEHHA iMyHiTeTy. V marieHTiB i3
KoiHdekuieio Bipycy rematury B a6o C PEKOMEHAYETECA KOHTPONIOBATH (QyHKIiI0 nedinkn. Ocobmupa 06epeskHicTs
HeoOXiHa Ha MOYaTKy Ta MiJ 4Yac MpOMOBKEHHs epexruBHOT Tepanii rematury B (BimmosinHo o KepiBHHLTE i3
JiKYBaHHA), SKIIO y NaLieHTIB i3 KoiH(eKiieo Bipycy renatity B posnoumMHaeTses Teparnis Ha OCHOBI NoJryTerpaeipy.

Onopmynicmuuni inexyir
[lauientis cnig nonepepkaty, Wwo aHTUpPeTpORIpyCHi npenapatH He BUJIiKoBYioTh BUT-indexuiro, Ta npo Te, mo y Hux
MOXYTb BHHHKATH OMOPTYHICTHYHI iHeKuii Ta immi yexnaanenna BUT-indexuii.

Ocmeonekpos

[Ipo BHManku ocTeoHEKpO3y MOBIZOMIIANIOCS 30KpeMa y MAL{€HTIB i3 nporpecyro4um 3axsoproanusm BIJT a6o micis
TpUBaJIOl KOMOiHOBaHOT aHTHpPETPOBIpYCHOT Tepamnil. Etiosoris Moxe OyTr GararoakTopHoIO i BKITIOUaE 3aCTOCYBaHHA
KOPTHKOCTEPOIAiB, HAaAMIpHE BXKHBAHHS AJKOTOMIO, TSKKY iMyHOCYmpecito i HanMipHy macy Tina. [Mauientis ciin
TOMEPEUTH MPO HeOOXIAHICTE KOHCYIBTALIIT 3 JIIKapeM, AKIIO Y HHX BHHHKIIM JJOMOTA Ta 6ilb y cyrnobax, ckyTicTh abo
YTpYIOHEHHA pyXiB y cyriobax.

Honomixcni pevosunu

Kosxna tabnierka, BKpHTa MTiBKOBOKO 060TOHKOIO, MICTHTE MaHIT, [0 MOYKEe YHHHTH JIETKY IIPOHOCHY [ii0.

Koxna Tabnerka Takox micturs 5,2 mr (0,2 MMOJTB) HATpitO, 1O CTAHOBHTH MEHIIE | MMOME HaTpiro (23 Mr) Ha ofHy
TabneTky, To6TO Npenapar NpakTHIHO He MICTHTH HaTpiIo.

BaxivBo BpaxoByBaTH BMICT HOMOMDKHHX PEUOBHH B yCix NiKapchKHX 3aco6ax, ki npuitMae mamient.

4.5 Bsaemonis 3 inmumu Jgikapebkamu 3acobamu Ta inmi BHH B3a€MO/Iiil

Bnuug inwux nikapcexux 3acobie na donymezpasip

Cnin ynukati (akTopis, WO 3HWKYIOTH KOHLICHTPAUil0 [OJNYTErpaBipy B Iu1asMi KpoBi, 3a HagBHOCTI BUI-1,
PE3UCTEHTHOTO [0 Mpenaparis k1acy iHriGitopis interpasu. Lle BKiIrouae oaHOYACHE 3aCTOCYBAHHS JIIKAPCHKHUX 3ac06iB,
WO 3HWXKYIOTh KOHUEHTPALIIO MOJYTErpaBipy B KPOBi (HANpHKIaj, aHTALMAH, U0 MICTITH Mardiii a6o AMIOMIiHIH,
n06aBKy 3a71i3a Ta KaJIbILikO, MONBITAMiHM Ta 3acO6H 1S iHYKLiT, etpaBipu (6e3 mincuieH s iHribitopamu npoteasn),
THIPaHaBip/puTOHaBIp, pudammimH, 3Bipobiii Ta nesKi MPOTHeNIIENTHYHI JlikapehKi 3aco6u) (AUB. TabIHLEO HItKYE).

Homyrerpapip rnepeBaykHO BHBOIUTLCA LLIAXOM merabonismy nix miero depmenty UGTI1AL. Jonyrerpasip, Takox €
cyberparom ypuaunaudochar-rmokyporosuatpanchepasu (UGT)1A3, UGT1AO, (epmenty nutoxpomy P450 (CYP)
3A4, P-rnixonporeiny (P-gp) Ta 6inka pesucteHTHOCTI paxy mMoJ104HOI 3271031 (BCRP); TakiM 4MHOM, Jikapchki 3acobu,
SKI CTHUMYJIOIOTE Ui (DEPMEHTH, MOXKYTH 3HH3HTH MUIa3MOBY KOHLIEHTpAUilo [OMyTerpapipy Ta 3MeHUIMTH Horo
TepaneBTHIHUA eekT (auB. Tabnuio Hmicue). OHOYACHE 3aCTOCYBAHHS nomyrerpapipy. 3 dfitiamin ftikapchkHMu
3aco0aMH, SKi OPUTHIYYIOTH Li (PEPMEHTH, MOYKE Mi/IBUIIHTH MJIA3MOBY KOHLIEHTPALIiIO aonj(re'rpasipy. (nuB: TabnuIEO
HIIKYE). , W, S
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Honyrerpasip, Tabnaetrn ro 50 mr WHOPAR, uactuna 4 Tpasens 2019
(Mylan Labs Ltd), HA678 Pozain 6 oHoBnenuit: keitens 2020

Bnnus donymezpasipy na inuii nikapewxi zacobu
HlosyTerpasip MoXe MiIBUINYBATH KOHLEHTPALIO METGOPMiHY.

In vivo nonmyrerpasip He BrumHBae Ha Minaszosnam — aetexrop CYP3A4. Ha ocHOBI in vivo Ta in vitro nanmx, He OUiKy€eThCH
BILTHBY [0yTerpasipy Ha (apMakoKiHETHKy JIikapehKHX 3aco6iB, AKi € CyGeTparaMu 6y ib-sKOro 0CHOBHOTO bepmenry
abo Tpancnoprepa, Takoro sk CYP3A4, CYP2C9 ta P-gp (nus. po3pin 5.2).

In vitro pomyterpasip npurHidye HupKoBuii 6in0K-TpaHcIopTEp opranivnux Karionis 2 (OCT2) ta 6inok-Tpancroprep
excTpysii npenaparis i Tokcunis (MATE) 1. V nauienris cnioctepiranocs sHimkeHHs KITipeHcy KpeaTuHiny Ha 10-14 %
(cexperopna pakuis 3anexuts Bing Tpancnoprepies OCT2 ta MATE-1). HonyTterpapip Moke MmigBHIYBaTH M1a3MOBI
KOHLIEHTpaLlii JiKapchKHX 3acoBiB, BHBeJeHHA AKHX 3amexuTh Binm OCT2 abo MATE-1 (Hanpuxnan, moderumin,
MeThopMiH) (IUB. TaGIHIEO HIDKYE).

In vitro nonyterpasip NpurHivye HHPKOBI TPAHCIIOPTepH 3aXOMyIEHHs CyGCTpaTis, TPAHCIOPTEPH OPraHiyHHUX aHiOHIB
OATI1 ta OAT3. OnHak, 3 ornsgy Ha HeXOCTATHi BIUIHB in vivo Ha (apmakokinernky cyberpary OAT Tenodosipy,
npurHigerHs OAT1 manoiimosipne. [Tpurniverts OAT3 in vivo He AocTimKyBatH. Honyterpasip Moxe 36insnryBaTi
TUIA3MOBI KOHUEHTPAL|T JTIKapChKUX 3aC0O0iB, BUBEIEHHS AKHX 3a1exKHTh Big OATS3.

BeraHoeneni Ta MOMUIHBI B3a€MOZIT 3 NIEBHHME aHTHPETPOBIPYCHHMHM Ta iHIIMME JIIKApCHKUMH 3acoDaMu HaBeleHi B
HACTYnHii Tabmuu; GapMakoKiHeTHUHI JaHi BiIO6GpakaloTh pe3y IbTaTH AOCTiKEHD ¥ AOPOCIIHX.

Tabnuusa ezaemooir

B3aemonii Mixk 0/yTerpaBipoM Ta 0JHOYACHO 3aCTOCOBYBAHHMH JIKAPCHKHMHU 3ac06aMu nepestiueHi y Tabauili HuKae
(MiBMINEHHS MO3HAYAETHCS CHMBOJOM «1», 3HIKEHHS — «|», BIACYTHICTB 3MiH — «<»», IUIOMIA T KPHBOIO
«KOHUeHTpaLis-4ac» — «AUC», MakcHMaTbHa 3apeecTpoBaHa KOHIEHTpaLlis — «Cmax», KOHLIEHTPALIis B KiHLIi nepioay
no3yBaHHA — «C1»).

Bzaemooin 3 nikapcoxumu 3acobamu

UTikapceeki 3aco0u 3rigno B3aemognis,
3 TepaneBTHYHHM CepelHe reoMeTpHyIHe 3HAYeHHs 3MinH [PexoMenaanil 1010 ofHOYACHOrO 3aCTOCYBAHHS
NpH3HAYCHHAM

[IpoTHmikpodHi npenapaTn

IAHTHpPETPOBIpYyCHI MpenapaTH

Henyrneosuoni inzibimopu seopomnoi mpanckpunmasu

ETpasipun Ges nincwienns [[lonyrerpasip | ETpaBipuH 3HWKye KOHLEHTPALiIO IOTyTerpasipy B
inriGitopamu npoteasu  |AUC | 71 %; Cmax | 52 %; (it | 88 % |mnasmi KkpoBi. PekomennoBana no3a gonyterpasipy
ETpasipun > CTaHOBHUTH 50 Mr 2 pasu Ha 06y NpH OAHOYACHOMY
crumynauisa pepmentis UGTIAL ta BacTOCyBaHHi 3 eTpaBipuHOM Ge3 NifcHIeHHA
ICYP3A) iHriGitopamu mpoteasu. Jlitam fo3y, pospaxoBany Ha

Macy Tiia Ta NpU3HAYEHY JUTA 3aCTOCYBAHHS OJIHH Pa3
Ha 106y, 3acToCOBYIOTE ABidi Ha 106y. [Tpu
3ACTOCYBAHHI 3 €TPaBiPHHOM JUIS JTiKyBaHHA
NALi€HTIB i3 PE3UCTEHTHICTIO [0 Ipernaparis Kiacy
iHribiTopis inrerpasu, goyrerpasip ciin
BACTOCOBYBATH O/IHOYACHO 3
ATa3aHaBipoOM/pUTOHABIPOM,
lapyHaBipom/pruToHasipom a6o

VI0ITi HaBIPOM/PHTOHABIPOM (IKB. HIKYE B TaGIHIIL).

UToninasip JlomyTerpasip < Hemae norpe6u y kopurypanmi fosu. =~ ~° « N
(LPV)/puronagip (RTV) + [AUC 1 11 %; Cmax 17 %; (it 1 28 % ‘ :
eTpaBipHuH LPV

RTV
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JTony retpasip |

Hemae norpelu y kopuryBadui 1034,

Punmigipus <

JlapyHasip
DRV)/putonasip (RTV) +|AUC | 25 %; Cmax | 12 %; [t | 36 %
eTpaBipHH DRV
RTV <
Edasipent Jlomyterpasip | IPexoMenI0BaHa 103a J0IyTerpasipy cTaHoBuTh 50 Mr]
AUC | 57 %; Cmax | 39 %; [t | 75 % [2 pasu Ha 106y NpH 0OAHOYaCHOMY 3aCTOCYBaHH 3
Edasipent « (icropuanuii kouTpoms)  ledasipentom. Jlitam 103y, pospaxosaHy Ha Macy Tina
(ctumynauia depmentis UGT1AL Ta Ta NPH3HAYEHY U 3aCTOCYBAHH 0JUH pa3 Ha noby,
CYP3A) BacTOCOBYIOTH ABidi Ha 100Y.
SIKII0 € pe3sHCTEHTHICTh J0 mpenaparis Kiacy
iHriGiTopis iHTerpasH, HeoOXigHO poO3raAnaATH
MUTAHHA PO AlbTepHATHBHI KOMOiHANIT, AKi He
BKITIOYAOTH edaripeHir,
Hesipaniu JTonyterpasip | PexoMeHI0BaHA 103a AOMYTErpaBipy CTaHOBHUTE 50 Mr
(He NOCIiIKYBAIH, O4iKYEThCA 2 pasu Ha 100y NpH 0IHOYACHOMY 3aCTOCYBAHHI 3
AHANOTIYHE 3MEHIIEHHA eKCIO3MIT, o [HeBipamiHoM. JIiTAM 103y, po3paxoBaHy Ha Macy Tila
CIIOCTEPIraeThCs MPH 3aCTOCYBAHHI 3 Ta PH3HAYEHY A 3aCTOCYBAHH: OWH pa3 Ha 100y,
edasipeHnIoM, Yepes iHIyKLIO) 3aCTOCOBYIOTH JABi4i Ha 100y,
SIKIIO € PE3HCTEHTHICTD /IO MIPETaparis Kiacy
inriGiTopis inTerpasn, HeoOXizHO po3rIHAKATH
MUTAHHA PO ANbTePHATHBHI KoMOIHAILT, AKi He
BIJTIOYAIOTE HEBipariH.
PunmiBipux JlonyTterpasip «» Hemae nmotpebu y kopuryBanHi 103H.

AUC 1 12 %; Cmax 1 13 %; Ct 1 22 %

\Hyrneozudui inzibimopu 360pomHoi mpancKkpunmasu

Tenodosipy amonpoxcun |[lomyterpasip «»

Tenogopip +

AUC 71 %; Cmax | 3 %; [t |8 %

Hemae notpebn y kopurysansi 1030,

Inzibimopu npomeasu

ATasaHaBip «+
PuTOHABIp >

CYP3A)

AtasaHaBip JTomyTerpagip T Hemae noTpebn y xopurysanHi 103u.
AUC 1 91 %; Cmax 1 50 %,; [t 1 180 % [Yepes HegocTaTHICT JaHUX AOMyTErpasip y
ATasaHagip <> (icropuuHHi KOHTPOITE)  [kOMGiHALIT 3 aTasaHaBIPOM He CITiJ 3aCTOCOBYBATH Y
npurxivenns Gpepmentis UGTIAL ta  [1o3i 6inbwmii, ik 50 mr 2 pasu na xo6y.
CYP3A)

ATaszaHaBip/pHTOHABID JTonyterpagip 1 Hemae notpebn y xopuryBaHHi 1034,

AUC 1 62 %; Cmax 134 %; (k1121 %

(mpuruivenns Gpepmentis UGT1AIL ta

Uepes Hes0CTaTHICTS JaHUX JOTYTErpasip y
KOMOiHaLIT 3 aTa3aHaBIpOM HE CITiJ 3aCTOCOBYBATH y
031 6inbLrii, Hik 50 Mr 2 pasu Ha 100y,
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Tunpanasip/pHTOHABIp JlomyTerpasip | PexoMenioBaHa 1o3a JOMyTerpaBipy craHoBHTE 50 Mr
AUC | 59 %; Cmax | 47 %; ([t | 76 % [2 pasu Ha o6y nmpu 0QHOYACHOMY 3aCTOCYBAaHHI 3
(ctamysnis pepmentis UGT1AL Tta runpanasipom/puronasipom. JliTam xosy,

CYP3A) [PO3paxoBaHy Ha Macy Tija Ta NpH3HAMeHY And
3aCTOCYBAHHA OJIHH pa3 Ha 100y, 3aCTOCOBYIOTH NBiUi
Ha 100y.

SIKIII0 € pe3HCTEHTHICTH 10 Mpernapatis kinacy
iHTiGiTopiB iHTErpasu, HeOOXIMHO PO3TIIANATH
MATAHHS PO abTepHATHBHI KOMOiHaLLil, aki He
BKTIOUAIOTH HEBiparTiu.

Docammnpenasip/puronasip [[loryrerpasip | 3a BiICYTHOCTI PE3HCTEHTHOCTI 0 Mpenaparip knacy
AUC | 35 %; Cmax | 24 %; Ut | 49 % |inriGiTopis inTerpasn HeMae nmotpe6H y KOpUryBaHHi
crumymania pepmentis UGT1AL ta IT03H.

CYP3A) SIKIIO € pe3HCTEeHTHICTS IO MpenapaTis kiacy
iHribiTopis iHTErpasy, HeOOXIAHO PO3rIIAATH
UTaHHA PO ANbTePHATHBHI koMOiHarii, ki He
[BKJTIOYAIOTH (pocaMIIpeHaBip/PHTOHABID.

[TapyHaBip/pHTOHABIp JTosryrerpasip | Hemae nmotpebu y KOpUTryBaHHI JO3H.
AUC | 22 %; Cmax | 11 %;

C24roxn | 38 %

crumynauia gpepmentie UGT1AIL 1a
CYP3A)

UlomiHaBip/pUTOHABID JlomyTerpagip «» Hemae nmotpebH y KOpUryBaHHi JO3M.
IAUC | 4 %; Cmax «» 0 %; C24rogx |
6 %

[TpoTuBipycHI npenapaTH NpoTH renatuty C

Bonenpesip losyterpagip «» emace oTpebH y KOpHIyBaHHi [103H.
AUC 17 %; Cmax 1 5%; (t 1 8%
Bouenpegip «

icTOpHYHMIT KOHTPOJIB)

[TaknaTacsip JlomyTerpasip « Hemae motpebu y kopurysaHsi 103H.
AUC 133 %; Cmax 129 %; [t 145 %
JlaknaracBip +»

Enbacsip/rpasonpesip Jlomyterpasip <> Hemae notpebu y KopurysaHHi 103H.
[nexanpepip/nibpenTacsip [(He AoCTimKyBaTH)
Ulemimacsip/codocbysip
(Ombitacip/mapuranpesip
(OMGiTacsip/napuranpesip/
inacabysip

(Cumernpesip

ICoocOyerip
ICopocOysip/senmaracip
ICopocOyrip/enmaracsip/p
OKCHITATIPEBIp

Tenanpegip TomryTerpagip T Hemae notpebH y KOpHryBaHHi J03H.
AUC 125 %; Cmax T 19%; [t 137 % o

Tenanpesip «

ICTOPHYHHH KOHTPOJIb)

npuraiveHHsa depmenty CYP3A)

IAHTHOI0THKH
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Honyrerpasip, Tabuerkn no 50 mMr WHOPAR, yacTuna 4 Tpasens 2019
(Mylan Labs Ltd), HA678 Posnin 6 onopnenit: keitens 2020

namminua Jlomyrerpasip | PexoMenToBaHa 103a 0Ty Terpasipy CTaHOBHTE 50 Mr,
AUC | 54%; Um0 | 43%; Cr | 72% 2 pasu Ha 100y NPH OTHOYACHOMY 3aCTOCYBaHHI 3
crumynanisa Gepmenris UGT1AL Ta prdamminuHoM. JTiTaM 103y, po3paxosaHy Ha Macy
CYP3A) [TiTa Ta MpH3HAYEHY MUl 3aCTOCYBAHHA OIMH Pa3 Ha
o6y, 3aCTOCOBYIOTS ABiui Ha K00Y.
[Tpn HasABHOCTI PE3HCTEHTHOCTI 110 MPEMapaTiB Kiacy
iHriGiTOpiB iHTErpasH ciin yHHKaTH OMHOYACHOTO
BacTOCYBAHHA NOMyTErpasipy Ta pudamminuny.

Pudadyrun JlomyTerpasip < Hemae notpebu y kopurysanHi 103m.
AUC | 5 %; Cmax 1 16 %; (Ot | 30 %
ctuMysraig pepmentis UGT1AL ta

CYP3A)
[Tporurpubkosi npenaparu
(DIIYKOHAZ0 JlonyTterpasip « Hemae notpebu y xopurysanni go3u. Ha ocHoBi
[TpakoHaz0 (He pocimxyBaim) MaHuX 1po inmi inribitopu CYP3A4, cyTrese
KeTokoHazom i IBHILEHHS He O4iKYEThCA.
[TocakoHazon
BoprkoHazon

[MpoTneninenTu4Hi npenaparu

Kapbamazenin JTomyTerpasip | €KOMEH/I0BaHa 103a JOMYTErpaBipy cTaHOBHTEL 50 Mr
AUC | 49 %; Cmax | 33 %; [t | 73 % [2 pasu Ha 106y npH OXHOYACHOMY 3aCTOCYBaHHi 3
apbamasernisom.

JTiTsM 103y, po3paxoBaHy Ha Macy Tila Ta
MpH3HAYEHY JUIS 3aCTOCYBaHHSA OHH pa3 Ha 100y,
3aCTOCOBYIOTh IBidi Ha 100Y.

[TauieHTaM i3 pe3UCTEHTHICTIO 10 iHriGiTOpiB
iHTErpasH CITi/l 3a MOKITHBOCTI NPU3HATHTH
MpenapaTH, aTbTePHATHBHI KapbaMasemniny.

Oxckapbasenin JTomyTterpasip | PexomenoBana 103a 10TyTerpasipy CTaHOBHTH 50 M
DeHITOTH (HE IOCIiIKYBAIH, OUIKY€ThCA 2 pasu Ha 106y MpH 0JHOYACHOMY 3aCTOCYBAHH] i3
Denobapbitan BHIDKCHHS Yepe3 CTHMYJIALII0 GepMeHTiB uumMu inayKkTopaMu ¢epmenrtis. ditam mo3y,

UGT1A1 ta CYP3A, ouikyeTnea pO3paxoBaHy Ha Macy Tilia Ta NpU3HAYEHY I

BHIDKEHHS CKCTIO3HIIIT, NOAiIGHe 10 TOro, BacTOCYBaHHA OJMH pa3 Ha 106y, 3aCTOCOBYIOT ABiti
L0 CIOCTEpPiraiu NpH 3aCTOCYBaHHI 3 Ha 100y.

KapOamaseniHom) [Tauienram i3 pesucTeHTHiCTIO 10 iHriGiTOpiB
(HTErpasH CITi/l 32 MOXJIMBOCT MPU3HAYHTH
r_anepﬂamBHi KoMOiHaLil, AKi He BKIFOUAIOTH Li

iHIYKTOpH (epMeHTiB.

[(IpoTuapuT™miuni npenapaTu

JTodeTrmia UTodeTrmin 1 JIHOYaCHe  3aCTOCYBaHHA  JOmyTerpasipy T
He [I0C/Ti XKy BaJIH, TIOTEHLIiiHe OeTHIiNy NpOTHNOKa3aHe vuepe3 MOTEHIlilHY|
M IBHILEHHS Y€pPe3 NPUIHIYeHHA arpos/MBY JUIA SKHTTA TOKCHYHY JiI0 BHCOKOI
Tpancnoprepa OCT2) OHUEHTpauil goderininy.

IAHTALNAH TA Xap40Bi 100aBKH

AHTALMIN, AKI MICTATH UTonmyTerpasip | IAHTALMIH, SKI MICTATE MarHii/amominii, cain
MarHiii/amomisii AUC | 74 %; Cmax | 72 % npuiiMari OKpemo BiI jonyTerpasipy (mouaﬁmenme
KOMIUIEKCHE 3B A3YBAHHA 3 Mepe3 2 rofuHy micit abo 3a 6 roguH a0 Horo”
OTIBAJIEHTHUMH 10HAMH) MpHHAOMY). :
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(Xapuosi qobaBku 3
KaTbLiEM

onyTerpasip |

AUC | 39 %; Cmax | 37 %;
C24ropn | 39 %
(KOMILIEKCHE 3B’ A3yBaHHA 3
MOJTIBAIE HTHUMH 10 HAMH)

ap4oBi 100aBKH 3 KanbllieM, 3amizoM abo

MOJIBITAMIHH CIIiZ IPHIMATH OKPEMO Bi
oJlyTerpasipy (IOHaiiMeHIe Yepe3 2 roIHHH THCs
60 3a 6 ronuH 10 Horo npuiiomy).

Xapuosi nobasku i3 IlomyTerpasip |

BamizoM AUC | 54 %; Cmax | 57 %;
C24ron | 56 %
(KOMIUTEKCHE 3B’ A3yBaHHA 3
MoJTiBaJIe HTHAMH i0HaMH)

ITonisiTaMiHl JlonyTerpasip |

AUC | 33 %: Cmax | 35 %
C24ron | 32 %
KOMILTEKCHE 3B’ 3yBaHHA 3
0JiBAIEHTHUMH 10HAMH)

[TporuaiaGeTnyni npenapatn

MeTtdopmin [IpH 0[1HO4YaCHOMY 3aCTOCYBAHHi 3 T PO3CIAHYTH KOPEKIIIO 1031 MeT(hopMiHy Ha
moyTerpasipom 50 mMr 1 pa3 Ha 1o6y:  [TO4YaTKy Ta npH 34BEPIIEHH] OTHOYACHOTO
MeTtpopmin T 3aCTOCYBAHHS J0IYTErpasipy 3 MeThopMiHOM st
AUC 179 %; Cmax 1 66 % [1i ATPUMAHHA [M1iKeMiYHOro KoHTpomo. [ namieHTis
[Tpn oHOYAaCHOMY 3acTOCYBaHHi 3 I3 IOMIpHHM MOPYINEHHAM (YHKLT HHPOK CITif
mosyTerpasipom 50 Mr 2 pasu Ha 100y:  [PO3IIIAHYTH KOPEKLiiO 031 MeT(GopMiny npH
Metdopmin O[IHOYACHOMY 3aCTOCYBAaHHI 3 IOMYTErPaBipoM uepes
AUC 1 145 %; Cmax 1 111 % [1i IBHIEHAH PH3HK TAKTATALAA03Y TP TIi IBHIIEHHI
[KOHUEHTpawii METhOPMiHY y mauienTis i3 momipHEM
OPYIIEHHAM (GYHKL{T HHPOK.
Konrpauentueu

Etuninectpaaion ta

[lomyrerpasip «

OJTyTErpaBip He YHHUTE (hapMaKOIHHAMIYHOIO

AUC | 2 %;Cmax < 0%; [t | 1 %

HOpENrecTpoMiH Etuninectpamion «» IUTHBY Ha JOTETHI3yI0uHit rOpMOH,
AUC 13 %; Cmax | 1 % OMTIKYIOCTHMYTFOIOYHif TOPMOH Ta IIPOTeCTEPOH.
Hopenrectpomin « emae MoTpebH y KOPHTYBaHHI 03K NepOpaTbHIX
AUC | 2 %;Cmax | 11 % OHTPALENTHBIB MPH IX OAHOYACHOMY 3aCTOCYBAHHI 3

OJIyTerpaBipom.

[KopTukocTepoian

[Ipennizon JTonyterpagip «» Hemae notpebu y kopurysadsi 103Hu.
AUC 1 11 %; Cmax 16%; Ot 117 %

3J10BKHBAHHS TIpEnapaTaMu

]Meranou [Tonyrerpasip <> Hemae notpe6u y KopHryBaHHi 103u.
Meranon «»

Pociiunui npenaparu

3Bipobiit JTonyTerpasip | E€KOMEH/I0BaHA I03a [0y Terpasipy CTaHOBUTE 50 Mr
He JIOCJIi Ky BaJTH, OUiKY€EThCA pasH Ha 100y NpH OHOYACHOMY 3aCTOCYBAHHI 3i
BHIDKEHHSA Yepe3 CTUMYNAL{ (epMeHTIB 3Bipo6oeM.
UGT1Al ta CYP3A, odikyeThea ITAM 103y, po3paxoBaHy Ha Macy Tina Ta
BHIDKEHH eKCTO3uLii, noAibHe 10 TOro, [NpH3HAYeHY /UIA 3aCTOCYBAHHS O/IHH a3 Ha 100y,
IO CITOCTEPIraiy NP 3aCTOCYBaHH] 3 acTOCOBYIOTS miui Ha 1o6y. [Nduientamis ™
KapOamaseriHom) €3HCTEHTHICTIO JI0 mnﬁrropm IHTErpasHu ciijl 3a
OJKJTHBOCTI NPH3HAYHTH ANLTEPHATHBHI Kouﬁluaun
Ki He BKIIOYArOTH 3Bipobil, - P
11
4.6 DepTHAbHICTD, BArITHICTL TA rOAYBAHHS I'PYLIIO
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(Mylan Labs Ltd), HA678 Posnin 6 onosnennii: keitens 2020

Byno mpogeMOHCTpoBaHO, IO AOMyTErpaBip MPOHMKAE Yepe3 IJIALEHTY TBapuH. Y JOCIIMKEHHAX PernpoayKTHBHOT
TOKCHYHOCTI HA TBapHHaX He Oy/10 BHABIEHO JKOIHOIO HECIPHATIHBOIO BIUTHBY HA PO3BHTOK, y TOMY 4HCIi AeheKTiB
HepBoBoI TpyOKH (auB. po3min 5.3).

Honepenni nani obceprauilinoro mociipkerHs B BorceaHi cBiquuaM npo 30iIbIIEHHS YaCTOTH PO3BHTKY AedekTiB
HepoBoi TpyOkH (0,67 %), Konu matepi 3a3HaBaiM BILIMBY J0JMyTerpaBipy Ha MOMEHT 3a4aTTA, MOPIBHIHO 3 MATEPAMH,
Ki OTpUMYyBaH cXxeMu JlikyBaHns Ge3 momyterpasipy (0,1 %). OfHak Oruisz MOBHILIMX JAHMX JOC/IIKEHHS pa3oM i3
JAQHUMH IHIIHX KpaiH, MOJENIOBAHHAM PH3HKIB Ha PiBHI MOMyJIALIT Ta IepeBaraMH 3aCTOCYBaHHs AOJTyTErpaBipy KiHKaMm
AITOPOMHOro BiKy BKAa3ylOTh HA T€, LIO PH3HK PO3BHTKY Ae(eKTiB HEpBOBOI TPYOKH MEHILIHI, HDK MOBIIOMIIAIOCH
CIIOYATKY, 3BAYKEHHH po3paxyHkoBui pusuk nopisrioe 0,36 % (95 % MI 0,01-0,62). Xoya pu3HK PO3BHTKY Ae(eKTiB
HEepBOBOi TPYOKH € CTATHCTHYHO BHIIHM, HiXK TOKA3HUK Y iHIIMX aHTHPETPOBIPYCHUX [PeNapariB Ta GOHOBHIA TOKA3ZHUK,
abCOMIOTHUH PH3HK 3ATHIIAETHCS Y)KE HU3BKHM. JI/I1 TOUHIIIOro MmiATBEpIKeHH ab0 CNPOCTYBAHHA CHTHATY OO
nedexriB HepBoBOi TPYOKM HEOOXIAHO TMPOMOBKYBATH CIIOCTEPEKEHHS, i JUIS BHpIlIEHHA JAaHOTO MHTAHHA Hapasi
MIPOBOAATRCS KiMbKa gociimkens. Chijl 3a3HaunTH, 110 boTcBana He Mae HaLliOHATBHOT nporpamu 30aradeHHs XapuoBHX
NPOAYKTIB (OsTiEBOIO KMCIOTOIO 1 10 GiTBIIICTE MOBiOMIEHD MPO AedekTH HepBOBOT TPYOKH HAAXOAATE 3 KpaiH, e Taki
NporpaMu BIIPOBAKEHI, IO 3HAYHO 3HHIKY€ MOIUIHPEHICTh AedeKTIB HepBOBOI TPYOKHM y 3aranbHiii monmysmii.
Hedextn HeppoBOT TPYOKH BHHMKAIOTH MPOTATOM MEPUIHX 4 TIXKHIB PO3BHTKY IUIoAa (Micas MBOro HepBOBi TPYOKHM
3aKpHBaioThCs). OTpUMaHi MaHi CBiYaTh Mpo Te, WO Oyab-ikuil miaBUINeHHH pusuk Oyae ckopime Mop’szaHMii 3
€KCTIO3HILII€I0 JOTyTErpaBipy B Iepio MEPUKOHLETILT, HiXK MPOTArOM Mi3HILIMX TIEPiOIiB BAriTHOCTI.

Lle came obcepatiifiHe [OCIiDKEHHA MPO/IEMOHCTPYBAIIO, IO amuperpompycm CXEMH, IO MIiCTATH ,H,OI[y'Terpa.Blp Ta
edasipenn (mpenapaT NOPiBHAHHA), PO3MOYATI MPOTATOM TH3HILINX MEPIOAIB BATITHOCTI, MAIOTh NOPIBHAHI Pe3yIbTaTH
IIOMIO BAriTHOCTI.

s Kpaworo po3yMiHHs MOXJIHBOrO PH3HMKY Hapasi TPHBAIOTh aKTHBHI JOCIIIKEHHS Ta CHOCTEPEKEHHs 33 iHIIMMH
BAariTHUMH JKIHKAMH 3 €KCTIO3HLIIEI0 [J0MYTErpaBipy Ha MOMEHT 3a4aTTA.

HAiHKU penpodyKkmueHozo GiKy

Hespaxcatoun Ha Te, 1m0 abCOMOTHUI PU3UK € HU3BKHM, PH3HK PO3BUTKY Ae(eKTiB HepBOBOI TpyOkM y XKiHOK, fki
OTPHUMYBAJIH 10Ny TErPaBip y nepioji NEpHKOHIENIi, Moke 6yTH 30inbIIeHHM PHOTH3HO BTpHYI MOPIBHAHO 3 KIHKAMH,
SIKi OTpHMYBasH iHIII npenapaTu A gikysanssa BIJI, skmouaroun edasipeny. XKinkam cig Hagats indpopmaniio npo
fepeBaru Ta PpUsHKH, WoO BOHM MOIIH 3po0HTH OOrpyHTOBaHHH BHOIp 100 3aCTOCYBaHHA JOIyTerpasipy 4M iHOIOf
aHTHpeTpOBipycHOT Teparil. [TepeBaxcHi anbTEpPHATHBHI BapiaHTH MOXKYTb BifIPI3HATHCSA 3aN€KHO Bill IHIMBiIyanbHOT
OLIHKH CITiBBIIHOLIEHHS epeBar Ta pU3HKiB, a TAKOXK MICLIEBHX 0OCTaBHH.

SIKIIO 1€ MOXUIMBO, JKIHKaM JiTOPOIHOrO BiKy CiiJi NPOHTH TECTYBaHHS{ HA BariTHICTH A0 MOYATKY 3aCTOCYBAHHS
JIONTyTerpagsipy.

Bazimnicme

BaritHi >kiHKH B NepUIOMY TPHUMECTpi BariTHOCTI nmoBHHHI GyTH MOiHQOPMOBaHI PO MOXJIHBE 36iMBIICHHA PH3HKY
PO3BHTKY fie(peKTiB HEpBOBOI TpyOKHM NpH 3acToCyBaHHi nomyTerpasipy. [lepesakni BapianTu anTHpeTpOBipyCcHOT Teparii
MOXYTb BilPI3HATHCA 3a1€XKHO Bifl iHAMBINyaqbHOT OLIHKH CIiBBIIHOLICHHS TMEPEBar Ta PU3HKIB, a TAKOX MiCIEBHX
obcTaBHH.

Pesynbrati cnocrepexents 3a nonan 1000 Bumajkis eKcriosuiii BariTHUX >KiHOK IPOTSrOM APYroro Ta TPeThOro
TPUMECTPY HE CBIAUYATh NPO 30IbIIEHHS PU3HKY PO3BHTKY BaJ.

TI'odysanns 2pyoodio

Heginomo, 4u ekckpeTyeThes JoMyTerpasip y rpyiHe MOIOKO JIOAMHH. J[0C/iGKeHHS Ha TBapHHAX TIPOIEMOHCTPYBAJIH,
L0 JIOJIYTErpaBip EKCKPETYEThCA B MOJIOKO. Y JIAKTYIOUHX CaMOK IIypiB, AKi OTPUMYBAJIH OJHOPA30BY MEPOPASIBHY 103y
50 mr/kr Ha 10-# fieHb micas HAPOKEHHSA MOTOMCTBA, [0y TErpaBip BHABIAIM Y MOJION| Y KOHIEHTPALIiAX, Ki 3a3BHuaii
Oy/IM BULIMMHM, HIXK ¥ KPOBI.

[Tepm Hizk KOHCY/IBTYBATH NALIEHTOK 3 BOTO MHUTAHHS, CJTi/l 03HAHOMHUTHCE 3 peKkoMeHatisMu oo BUI ta roayeanus
rpynmio (Hanpukian, onpuwiogHenumMd BOO3). baskani BapiaHTH MOJKYTB 3a/IeKaTH BiJ| MICLIEBHX YMOB,..

Depmunvuicmo :
Haui npo BruikB gosyTerpasipy Ha PenpONTYKTHBHY (hyHKLiI0 40JIOBIKIB i KiHOK BiACyTHI. ,[{ocmmxcHHﬁ Ha TBapHHED{ HE
MPO/IEMOHCTPYBAJIH BIUIMBY JOJIyTErpaBipy Ha PenpoayKTHBHY (YHKLIIO CaMIIIB i CaMOK. JOATIA NITDs

4.7 3paTHicTL BNJIMBATH HA WIBHAKICTH peakuil NpH KepyBaHHi aBTOTpaHcnoprom: abo immmMH
MexaHizMamu - 3
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Hauienrie cin indopmyBaTH, 1O M1 Hac JIKYBAHHS 0Ty TErpaBipoM MOBiIOMIIIIH PO BHIAIKH zarnamopoueHHs. Crri
nam’ATaTH Mpo KIiHIYHKH cTaTyc maiieHTa Ta mpodinb MoGiMHMX peakiiiii mpH MpUIHATTI PILIEHHS 1L[OAO 3aTHOCTI
naiieHTa KepyBaTH TPAaHCIIOPTHUM 3aco00M abo mpaifoBaTH 3 MEXaHI3MaMH.

4.8 Hobiuni peaxmii

I[na OI[IHKM YAaCTOTH MOGIYHHX peakiliii, NOB’A3aHHX i3 mxysammm ,uony"rerpampom, BHKOPHCTOBYBAIHCH JaHi
KITiHi9HEX BUNPoGyBaHb. Halibinbum TsaKkkoro n106iuHOI0 peakuicio Gy/ia peakiiis MiIBHIIEHOT 4y T/IMBOCTI, IO BKIIOYATA
BHCHIIAHHS Ta TSOKKE ypakeHHA neuinku. HailiGineu yacrumu noGiuaumu peakiismu nomyterpaeipy € Hyaota (13 %),
niapes (18 %) i ronosuuii 6inb (13 %).

ToGiuni peakuii, AKi BU3HAYEH] AK MOJUTHBO 0B’ J3aHi i3 3aCTOCYBaHHAM JOMYTErpaBipy, 3a3HaueHi Jaii 3a KI1acamu
CHCTEM OpraHiB Ta abCONIOTHOIO YacTOTOI0. YacTOTa BU3HAYAETHCA HACTYIHHM YHHOM: nyske yacto (> 1/10), gacrto (Big
> 1/100 go < 1/10), newacto (in > 1/1000 go < 1/100), piaxo (siz > 1/10 000 no < 1/1000), ayse pigko (< 1/10 000).

Posznaou 3 6oxy imynnoi cucmemu

Heuacro Ti/[BHIIEHA Yy TAMBICTE (auB. po3min 4.4)
CHHJIPOM iMyHHOT peakTHBaLii (IMB. po3Ain 4.4, TaKOX ONMUCAHH HHYKYE)
Heuxiuni poznaou
Hacro 0e3COHHA, NaToNOri4Hi CHH, JeNpecis, TpUBora
Hewacro cyiupnaneHe MucaeHHs abo cnpobu camoryGersa (ocobiHBO y nanieHTis i3 genpeciero abo

MCHXIYHHUM 3aXBOPIOBAHHAM B aHAMHE31)

Poznaou 3 6oky nHepeosoi cucmemu

Hyxe gacto roJIOBHHUH 0116

Yacro 3araMoOpOYEHHS

Posnaodu 3 6oxy mpasHor cucmemu

Hy»xe gacto HyZI0Ta, Jiapes
Yacro GriroBaHHs, MeTeopu3M, Gistb y BepXHik yacTHHI KHBOTA, 61tb Y 5KHBOTI, BimuyTTs ICKOMOPTY B
SKMBOTI

Poznaou 3 boky nevinku ma Jco8408UGIONUX ULTIXIG
Heuacto rernarTuT

Poznadu 3 6oy wixipu ma niowkipoi knimxosuru

Yacro BHCHITAHHA, CBepODK

Poznadu 3 6oky kicmicoeo-m’s130601 cucmemu ma CROJYYHOL MKAHUHU
Heuacto apTparis, Mianris

3azanvi poznadu

Yacro BTOMJTIOBAHICTh

Bioxunennsn 6io nopmu, euseneni’y pesyabmami nabopamopuux docniodlcens

YHacto MiABHIIEHHS piBHiB ananiHamiHoTpaHchepasu (AJIT), acnapraraminorpancdepasu (ACT) Ta
KpeaTHHKIHA3H

Onuc oxkpemux nobiunux peakuiii

3minu piens kpeamuniny 6 cuposamyi kposi : e

PiBeHb kpeaTHHiHY B CHPOBATI KPOBi MOKe nmsnu{ysa'mca MPOTArOM MEPLIOro THIKHA ﬂleBaHHﬂ nonyrerpampom i
notimM sanuwarues crabinenmm. ITicns 48 TwkHiB sikyBaHHA cepeaHs 3MiHa BiX MOYATKOBOIO piBHS CTAHOBMIA
10 Mxmose/it. 3pocTanus pisHsa kpeaTuHiHy Oys0 MOAIGHUM TIpH PisHUX (GOHOBUX PEKUMAX. Lli - 3M1HH HE BBAXKAIOTHCA
KJHHIYHO 3HAYYILIMMH, OCKITbKH BOHH He Bifl0OPaXKAIOTh 3MiHHU LIBMUAKOCTI KITyGOUKOBOT q:»myrpaun g4

It
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Y iIiHIMHAX 10CTIKeHHAX TPodine nobiunuX peakuiit y namieHTis 3 koiHekuieto Bipycy renatuty B, C a6o B + C 6ys
aHanoriuHui npodimo y nauientis Ge3 renaTuty, 3a YMOBH, 1[0 BUXiHI TOKa3HHKH QyHKIIiH MEHiHKH HE MepeBHILYBaIH
BEPXHIO M&XKy HOpMH Outbil HDK y 5 pasis. OHak y miarpymax nauieHris i3 koindexuiero Bipycy remarury B a6o C
[ATOJIOT4HO 3MiHeHi nokasHUKH piBHiB ACT Ta AJIT Gymn ummmu. ITixBrimerHHs GioXiMiYHMX MOKA3HHMKIB dyHKIT
MeYiHKH, 1O BiANOBIAAI0 CHHAPOMY IMYHHOI peakTHBallii, criocTepiranocs y JesKHX MalieHTis i3 koinekuiero Bipycy
renatuTy B abo C Ha nouarky nikyBaHHA A0yTerpaBipoM, 0COGIHBO Y THX, y KOro 6yJ10 BiAMIHEHO JIiKyBaHHSA TeITATHTY
B.

Cunopom imynnoi peaxmusayii

Y indixosannx BUI mauientis i3 TsoKKaM iMyHonedimToM Ha mouyatky KOMGiHOBAHOI aHTHPETPOBipycHOI Tepamii
(KAPT) moke BHHMKHYTH 3aniaibHa peakiis Ha GescHMMNTOMHI afo 3aiHIIKOBI omopryHicTHuHi inpekmii. Takox
MOBIZOMJISUIOCS TPO aYTOIMyHHI 3aXBOPIOBaHHS (Taki sk XBopoba ['peiiBca); oiHAK Yac BUHHKHEHHS 3aXBOPIOBAHHA, TIPO
SIKUH MOBifoMIIsocs, € Gkl BapiaGenbuM, i 1i ABHINA MOXKYTb BHHHKHYTH Yepe3 6arato MicAlis micas rmodarky
nikyBaHHs (JuB. po3zin 4.4).

Limu
O6mesxeHi NaHi, HagBHi 1 miTeil i nimmiTkiB (Bikom Bix 6 10 18 pokiB i 3 Macoro Tina mownaiiMenmre 15 xr), cBiguaTs
[P0 BiACYTHICTS Oy/1b-AKHX MO/IATKOBHX THITIB NMOOIYHHX Peakiii, OKpiM BU3HAYEHHX y OPOCITHX.

€ BaXIMBHM TOBIIOMJIATH MpO mino3pioBaui moGiuni peakwuii micas peectpauii mikapeskoro 3acoby. Lle mossose
MPOBOUTH MOCTIHHHA MOHITOPHHT CHiBBIHOWICHHA KOPHCTI Ta PH3HKY JIIKApChKOro 3acoby. MeHYHHX MpalliBHAKIB
3aKJIMKAIOTh MOBIXOMIATH Mpo Oymb-AKi migosproBani moGiuni peakuii BIacHHKY peecTpalifiHOro mocBigdenHs abo 3a
JIONOMOro0 HAaL[lOHAJIBHOT CHCTEMH 3BITHOCTI, 38 HAABHOCTI.

4.9 Ilepeno3zyBanus

Jlocein nepenosysanns Jonyrerpapipy obmerkenui. Beenenms pasopux 103 1o 250 Mr 310poBHM JOBPOBOIBIAM He
NPH3BOAHIIO A0 crielibitnux cuMmToMiB a60 03HaK, KpiM THX, IO repepaxoBaHi sk nodiuni peakuii.

Creuudiuse JtikysaHHs nepeao3yBaHHs JOyTerpasipy BiAcyTHe. Y pasi mepefio3yBaHHA MAIlieHTy CITij MPH3HAYATH
MiATPUMYBA/IbHY TEpaIlifo 3 BiAMOBIAHAM KOHTPO/IEM, AKIIO HEOOXINHO, 3 ypaXyBaHHIM PEKOMEHIALH HALIOHATIBHOTO
TOKCHKOJIOTTYHOTO LICHTPY, 38 HasBHOCTI. OCKiIBKH 0Ty TerpaBip 3HAYHOIO MiPOIO 3B I3YEThCA 3 GiTKaMH TLTa3MH KPOBI,
MaJIOHMOBIPHO, 110 BiH Oy/1e CYTTEBO BHOAIATHCS NPH Aiamisi.

5. ®APMAKOJIOI'TYHI BJJACTHBOCTI

5.1 dapmakoguHaMika
Dapmaxomepanesmuyna pyna

[TporuBipycHi 3aco0H /U CHCTEMHOTO 3aCTOCYBaHHS, iHIII MPOTHBipycHi 3acobu. Kog ATX: JOSAX12

Mexanizm 0ii

Honyterpagip npurnidye BlJI-inTerpasy, 38’43ylouncs 3 akTHBHMM LEeHTPOM (epmeHTy iHTerpasa Ta GoKyioun eTar
TepeHoCy JIaHKH Npouecy interpamii perpopipycHoi nesokcupubonykieinosoi kucnoru (JHK), sxuif € ocHOBHUM s
uMkTy pernrikauii BIJT.

Dapmarkoounamixa

IIpomusipycna akmuemicme y Kyasmypi knimun
IC50 (nonoeuna MakcHMaibHOT iHriGyr0uol KOHLEHTpANi) TSt Aoy Terpasipy MOAO Pi3HUX MaGOPATOPHUX LUTAMIE i3
BHKOPHCTAHHAM MOHOHYKJIEAPHHX KIIITHH nepudepuunoi kpori (MKIIK) cranoeuia 0,5 umons, Ta Gyina y gianazoni 0,7—
2 HMOJIB pH BHKOpHCT&HHi it MT-4. TToni6ui suavenns IC50 Gynu orpumani ais kaiHiHEX mWTamis 663 KOAHUX
CYTTEBHX BiZAMIHHOCTeH MK miaTunamu; Ha naseni 24 wramie BUI-1 kinaa (reHetHysux migrumis) A, B;yC,D,E,FraG
i rpynu O cepenne 3navenHs IC50 crarosuno 0,2 umons (mianazon 0,02—2,14 HMoB). Cepe,tme 3HAYEHHA ICSO s 3
wramiB BIJI-2 cranosuno 0,18 amosns (mianazon 0,09-0,61 HMoub).
lIpomusipycna akmuenicms y kombinayil 3 inwumu npomugipycrHumu Rpenapamamu SMPATIA BTN
He Bigmivanocsa anraromictuunoro edekty in vitro mpu 3actocypaHHi ,E[O.i‘IyTerpaBlpy 3 lemm n.ocm,qxcynannmn
AHTHPETPOBIPYCHUMH [IpeNapaTamMu: CTaBy/AuH, abakagip, edasipentl, HeipaniH, jominasip, amIrpeHasip, eHdysipTHa,
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mapaBipok Ta panterpasip. Kpim toro, ne cnoc*reptranocn aHTaroHiCTHYHOro edekTy [UTs KosyTerpasipy Ta anedogipy,
a puOaBipHH HE YHHHB BHIHMOTO BIUIMBY HA aKTHBHICTB JIOJLyTErpasipy.

Pezucmenmmuicmo in vitro

Y wrramy NL432 6ymu siamiveni myrauii E92Q (FC 3) ta G193E (a Takox FC 3). Mytauis E92Q 6yna y nauientis i3
MOMNEepeHEO iCHYIOUOIO PE3HCTEHTHICTIO /IO panTerpapipy, sAKki MoTiM OTpuMyBamu momyTerpasip (kpamidikoBaHO K
BTOPHHHY MyTaLuro JUIst ,uonyrerpampy)

[Tpu Bmcopnc"raﬁm KIHIYHKX 13051aTiB migTunis B, C i A/G ﬁyna BiIMiveHa 3amina inrerpasu R263K 1a G118R (y C ta
NG) Yy ABOX NAUI€HTIB, SIKi PaHille OTPUMYBA/IH aHTHPETPOBIPYCHY TEPAMIFO Ta HE OTPUMYBAITH iHriGITOPH i iHTerpasy, i3
nintunamu B ta C, asne Ge3 BIUTHBY Ha 4yTIHMBICTb 10 A0JTyTerpasipy in vitro. 3amina G118R 3HHKYBAJIA YYTIHBICTE 10
nonyrerpampy B caiiT-Hanpasienux MytauTax (FC 10), ane ne BusBsnacs y nauieHTis, ski OTpUMyBaIu 1oayTerpasip
Yy KIHIYHUX gociimkentsx dazu I1L

HepBHHHi Myrau,ii' LTS panrerpanipyfenni'rerpaaipy (QI48H/R/K, N155H, Y143R/H/C, E92Q ta T66I) He BruiMBamu Ha
in vitro qy’mnmcm 0 ;(onyrerpaslpy AK OKpemi mytauii. fkmo myTauii, mo Gynu kBanmidikoBaHi K BTOPHHHI,
acolifioBaHi 3 1Hr161'rop0M inTerpasu (s pan‘rerpampy!ensnerpampy) JNOJABAIMCS [0 LMX MEPBHHHHUX MYTalliif B
eKCIICPHMEHTI i3 calfT-HanpaBleHUMH MyTAaHTaMH, YyT/IHBICT 10 JOJyTerpasipy saiMimanacs HesmineHowo (FC < 2
MPOTH «IMKOr0» THITY BipyCy), 32 BHHATKOM BHIA/IKiB MyTaulii Q148, npu Axux y koM6iHaLigX i3 BiIOMMMH BTOPHHHIMMU
MyTalisIMH criocrepiraBest mokasauk FC Ha plBHl 5-10 abo Bume. Brums Q148- Myra:u.m (H/R/K) Ttakox Oys
MiATBEP/UKEHUH B EKCTIEPHMEHTAX i3 macakeM i3 CaHT-HAINPABICHUMH MyTaHTaMH. Y cepilfHOMy macaxi 3i mramom
NLA432, nounHaioyu 3 caiiT-HanpaBIeHHX MyTaHTiB i3 npuxosanuMH MyTauismu N155H a6o E92Q, pesucTenTHOCTI He
crioctepiranoca (3navenHa FC He 3amiHoBaiocs, saumarrcs 6iusskuM 1o 1). 3 inmoro GOKy, TOYMHAIOYH 3 MYTAHTIB
i3 mytauiamu QI48H (FC 1), Binmiuanocs pi3HOMaHITTs BTOPMHHAX MYTALlill i3 TOJaNBUIAM 36LTBIIEHHAM MOKA3HUKA
FC go 3nauens > 10.

Krniniuto sHauyme noporope 3HayenHa ¢enotuny (FC npoTH «IuMKoro» Ty Bipycy) He BH3HAYAIOCS; FeHOTHMIYHA
Pe3UCTEHTHICTE Gy1a KpaliM MPOrHOCTHYHHM ITOKa3HAKOM Pe3yJ/IbTaTy.

Ilpn ananisi 4ymMBOCTI 10 AOMyTerpaBipy y PE3HCTCHTHHX [0 palTerpaBipy i3oMaTiB y MalieHTiB, sKi paite
OTPUMYBallM panaTerpasip, qonyterpasip Mas nokasuuk FC < 10 y 94 % i3 705 kiiHi4HEX [TAMIB.

Pezucmenmuicme in vivo

Y mauieHtis, sKi paHimie He AiKyBamHCA Ta OTPHMYB&IH OJXyTerpasip y KoMGiHalii 3 [BOMa HyKICOSHIHUMH
inribiropamu  3BopotHoi TpaHckpumrazu (HI3T) y wiHIUHEX [OCHiMKEHHAX, He BiAMIYATOCH BHHHKHEHHS
PE3HCTEHTHOCTI /0 mpenaparis kiacy iHribiropis inrerpasu abo 1o npenaparie knacy HI3T (n = 1118, crioctepexeHns
nporirom 48-96 TiwkHis).

V nauieHTie i3 HOHepe}lHlM Heecbcrc"maﬂﬂm NiKyBaHHAM, aJie [Ki paHille He OTPUMYBATH ITPENAPATH KIACY 1Hr161'r0p13
iHTerpasH, saminy inribitopy iHterpasu Biamidanucs y 4/354 mauieHTiB (CrocTepexkeHHs npotaroM 48 TWKHIB), AKi
OTPUMYBaIH ,uony‘rerpaslp y kombiHauii 3 GoHOBUM pexxuMoM, oBpaHnm ociiHikoM. I3 mux 4 nauientis y ngox Gyma
yHiKanbHa 3amiHa inTerpasu R263K i3 Maxcumansum nokasaukom FC 1,93, y onoro — rromMOpcha 3aMiHa iHTerpasu
VIS1V/T i3 makcumanbuum nokasuukom FC 0,92 Ta e y oHOro marlieHTa — nomepeaHso icHyroui MyTalyii iHTerpas,
NpUYOMy BBaXANOCHd, WO BiH paHime Bke OTpumysas iHriGiropu interpasu abo 6ys indikosanmit Bipycom,
pe3sucTeHTHHM /10 iHribiTopis inTerpasn. MyTauis R263K takosx 6yna suzinena in vitro (nus. Bawe).

3a HasBHOCTI peanc:reHTHoc'ri J10 mpenapartis Kkiacy iHriiropis iHTBrpaSH Ha THXHI 24 y 32 nauienTiB (yci BoHH
OTpHMYBaIlH postyrerpasip y n103i 50 mMr 2 pasu Ha 100y + onTHMizoBaHi (OHOBI mpenapaTH) i3 BH3HAYEHOIO MNPOTOKOIOM
BipyconoriuHoto HeedektTupnicTio (BIIBH) Gynu BuaiteHi Taki MyTatiii 3 napuumu rerotamamu: L74L/M (n = 1), E92Q
(n=2), T97A (n=9), E138K/A/T (n=8), G140S (n=2), Y143H (n= 1), S147G (n = 1), Q148H/K/R (n =4), N155H
(n=1) ta E157E/Q (n=1). Pe3ucrentnicts 10 iHribitopis inTerpasm, mo pHHHKIA [pOTATOM JIIKYBaHHS, 3a3BHYai
3ABMAETBCA Y MALEHTIB i3 MyTauiero Q148 B anamuesi (modarkosuii pisers ab0 icTopudHmil KOHTPOE). Y I ATH {HIIHX
nauientis pusnaqanu BIIBH mix twknavu 24 ta 48, ta y 2 i3 uux 5 nauientis 3ahikcoBaHo MyTargi, ski BUHHKIH
IPOTAroM JIKyBaHHA, MyTauiamu, AKi BAHHKIH MPOTATOM JliKyBaHHs, a6o KoMGiHaisvMu MyTawii 6ymu: L741 (n= 1),
N155H (n=2). s

Myraiiii, AKi BMHHKIM NPOTArOM JiKyBaHHs, crocTepiranucd y 30 nauieHTiB i3 NEepBUHHOD FéH(YTHﬂi‘%HOPO
PE3MCTEHTHICTIO [0 IHMIBITOpIB iHTErpasu, BHABJIEHOIO [PH CKPUHIHCY, fKi OTpUMYBamH nony-rerpamp (moc
ONTUMI30BaHA (]")OHDB& Tepanm) o BI,HI'IOBUJ,EU'IO TaKHM CITOCTEPEIKEHHAM.

Bnnue na enexmpoxapoiozpamy
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IIpu 3actocyBanHi 103, siki nepeBHITyBaNH KIiHIYHY 103y NOJyTerpasipy npubnmsso BTPHYI, HE CIIOCTEPIraJIH JKOJHHX
3MiH inTepsany QTec.

Kniniuni epexmuenicms ma 6e3nexa

layienmu, axi paniwe ne ompumyeanu nikyeanns

Edextupricts monyrerpasipy Gasyerbes Ha aHamisi namux, OTPHMAHHX MPOTAToM 96 THXHIB y ABOX PaHAOMI30BAHHX
MDKHapO/IHHX MOMBIMHO CINIMMX AKTHBHO KOHTPOIBOBAHHX pociimkennax. Lle migTBepmkyeThes mamumu 3 96-
TH)KHEBOTO  BiZIKDHTOTO DaHJIOMI30BAHOIO AKTHBHO KOHTPOIBOBAHOTO AOCTIMKEHHS. TA NONATKOBHMH [AHHUMH 3
BiAKpuTOi (hasm omHoOro mocimimkenns 1o 144 Twkis. [Ipotarom yceoro mikyBaHHA B LEX HOCHiKEHHIX y rpymnax
JIIKYBaHHSI JIOTYTerpaBipom He GyNo BigMiueHO SKOMHOrO BHIA/IKY MEPBUHHOT PE3HCTEHTHOCTI, IO BHHHK/IA TPOTATOM
JiKyBaHHS, 710 MpenapaTtis knacy inriGitopis inTerpasu abo HI3T.

Y nopocnux nauieHTis Ge3 nonepeaHbOro JikyBaHHS BUI-ingexuii, sxi orpumysanu nomyrerpasip 50 Mr oguH pa3 Ha
noby moc abakasip/namiByun a6o TEHO(OBIPY AU3ONPOKCHI/EMTPHLMTAGIH, BipycHe HAaBAHTAKEHHS (PHK BIJI-1)
3MeHIryBajocs 10 MeHm Hix 50 komii/mn y 80 % mauientie micas 96 TwkHiB JiKyBaHHA i cTaHoBHIIO 71 % B OHOMY
nocrimkenHi yepes 144 twkui. [Ipurnivenus pipycis Gy10 Takum ke aGo GiabIAM, Hizk y rpyrax MOpiBHSHHSL.

layieumu, sxi paniwe ompumyeanu JMKY6AHHA 3 CXeMAMU, WO He BKIIOYANU npenapamu knacy ineibimopis inmezpasu
B onHomy nocrimkenni B3sin yuacts 719 nopociux mariestie 3 BUI-1, siki panime orpumysau AHTHUPETPOBIPYCHY
Tepanito. INanientu orpumysanu a6o pomyterpasip y 103i 50 mr 1 pas ua o6y, a6o panrerpasip y 103i 400 mr 2 pasu Ha
100y 3 GOHOBMM PEIKHMOM, OGPAHHM JIOCITITHUKOM, IO Mil BK/IOYATH A0 2 aHTHpeTpORipycHHX npenaparis. Yepes 48
THXHIB BipyCHe HABAHTAXKCHHA GyJO 3HIKEHO A0 MeHm HiK 50 Korii/mi Yy 71 % nauienris, aki oTpumyBanu
KOMOIHALIIIO, IO MICTHTB JOJyTerpagip, mopieusuHo 3 64 % NaLi€eHTiB, AKi OTPUMYBaIM KOMGIHAL{IO, MO MIiCTHTE
panTerpasip.

layienmu 3 nonepednim neegpexmuenum MIKYBAHHAM iH2iOimopom inmezpasu (ma 3 pesucmenmuicmio 0o npenapamis
Knacy ineibimopie inmezpazu)

B omnomy nocmimkenni Gpanm yuacts 183 mopocnux nauieHTd 3 BUI-1 micns neepexrueHOro MONepeaAHbOro
AHTHPETPOBIPYCHOTO JKYBaHHA, y SKHX 30ynnuk indekuii Habys pesmcrenTHOCTI NPOTH panterpasipy, a6o
eneirerpasipy, aGo 060x 1ux npemapatis. ITicns 48 TkHis JIKYBAaHHA I0yTerpasipoM mo 50 Mr aBigi Ha no0y Ta
ONTHMi30BaHOT (OHOBOI Tepamii BipycHe HABAHTAKEHHA CTAHOBWJIO MeHme 50 Konii/mn y 63 % nauieHTis.
EdexruBHicTs Gyna HIDKYOI y nauieHTis 3 MyTauicio Q148, ocobnmBo koM BOHA CYNPOBOIKYBatacs nBoMa 260 Gimbiie
BTOPHHHHUMH MYTALIiAMH.

B inmomy mocmimkenni B3sim ydacts 30 DOpocnuX maiienTis, iHQikopanux BUI-1, 3 MepEHHHOI TreHOTHIIYHOK
PE3HCTeHTHICTIO 10 iHTri6iTopis iHTerpasu. [Mauientu oTpumyBank abo aosyrterpasip rno 50 Mr aiui Ha noby, abo
m1anebo 3 MOTOYHMM HeeheKTHBHUM PEXHMOM [pOTAroM 7 AHIB. AHAN3 NEPBHHHOTO KiHLEBOro pesynbTaTty Ha 8-i
ACHD TPOZIEMOHCTPYBAB, 1O JOMyTerpasip y 403i SO Mr npiui Ha 106y 6ye edekTuBHiLIIM 32 mnauebo, 3i CKOPUroBaHOIO
CEpPeaHBOIO Pi3HHUNEIO JiKyBaHH 1ono 3minn PHK BUI-1 B mrasmi KPOBI Bifl BHXiZHOro piBH Ha piBHi 1,2 logl0
Kxorii/mir. ITicsd nofaneIIoro 3acTocyBasHs BeiM malieHTam momyTerpasipy y f03i 50 mr aBiui Ha o6y i onTuMisoBaHoT
(onoroi Tepanii y 40 % namienrie na 48-My TIXKHI crOCTepiraBes MoKasHHK MeHie 50 KO/,

Aimu

Y nocnmimkenHi 3a ywactio mited i mimmiTkis Bikom mo 18 POKIB BHBUATH (hapMaKOKIHETHKY, MEPEHOCHMICTD i
eeKTUBHICTD JOJIyTerpasipy B 103i npubauzHo 1 Mr/kr Ha 706y B KoMmGiHauii 3 iHIHMH AHTHPETPOBIPYCHUMH
npenaparamy. Tlauientn Gyu possiiieni Ha 1Bi KOTOPTH, KoXKHa 3 AKHX CkiIananacs 3 23 nauieHTis; y nepury koropry
YBIHILLTH mifutiTky Bikom Bix 12 0 18 pokie, a B ApYTYy — HauieHTH BikoM Biz 6 10 12 pokie. BipycHe HaBaHTasKeHHs
uepe3 24 TikHi cTaHoBHIO MeHte 50 koniii/mir y 70 % namienTis y nepuuiit koropritay 61 % y Ipyrii Koropri.

5.2 PapmakokiHeTHKA
XapakTepHCTHKH BCMOKTYBaHHS nosyterpasipy (Hatpiio) B ¢opmi Tabnerok mo 50 mr BH3HAYaJIHCA - Y. 3M0POBHX
A0OPOBOJIBLIB HACTYITHUM YHHOM: ;

XapakTepHcTHKA Cepense apudpmernune + CTAHAAPTHE BiAXHIEHHS
(Cepeane reomerpuuiie 3aayenns)
MakcumMalibHa KoHIeHTpauig (Cmax) 2,32 0,65 MKr/Ma
(2,23)
[Tnomwa nix kpueoio (AUCO-w0), BusHaueHus CTYMEHsI BCMOKTYBAHHA 45,7 £ 154 mxr.rog/mn
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Honyrerpagip, Tadnetku no 50 mr WHOPAR, uactiua 4 Tpasens 2019

(Mylan Labs Ltd), HAG678 Posnin 6 OHOBJICHHIA: KBiTEHB 2020
(42,8)
Hac nocAarae HHA MakCHMATbHOT KoHueHTpauii (Tmax) 2,50+ 1,51 rog

DapmakoKiHeTHKa 0Ty TerpaBipy

L[[ony‘rerpanip

Baraneni qaui

DK € aHaoTiTHOIO y 350poBHX 10GPOBOIBLIB Ta Bll-inikoBanux nanienris.
Husbka a6o nomipna sapiabensuicts BK

BcMokTYBaHHs

AGcomoTHa BiogocTynHiCTE eBioMo

[lepoparbHa GiogocrymHicTs lonaiimerue 32 %

Brimue npuiiomy ki AUC(0-o0) Cmax Tmax

Husbkuif B7MicT skupis 33 %1 46 %1 3 ron,

[Tomipruii BmicT xkupis: K1 %1 52 %1 4 ron

Bucokuit BMicT xupis: 66 %1 67 %1 5 ron
[TinBamenns Moxe OyTH KIHIYHO 3HATY LM IIPH HASBHOCTI MEBHOT PE3HCTEHTHOCTI 110
nperaparis kiacy inriitopis inTerpasm. Tomy BII-indikoannm manienram 3
PE3HCTEHTHICTIO /10 iHribiTopis inTerpasu PCKOMEHIYETLCA NpUAMATH KOy TErPaBip mix qac
K.

Poznogin

06’ em posmioziny (cepenne Bin 17 1o 20 n

BHAYEHHS)

38’ A3yBanHA 3 Ginkamu wiasMu in > 99 %, NigBHmEHAS PiBHA He3B’A3aH0l (Ppakwii mpu HH3BKOMY PiBHI CHPOBATKOBOIQ

vitro RIEOyMiHy (K y pasi nomipHoro nopyierss (QyHKnii newinkm)

Po3noain B TkanmHAX (CMP: cepeniHe 3nauenns 18 Hr/vn

€ MOPIBHAHKMM 3 KOHUEHTPALIEI0 He3B’ A3aHOT (paxuii B mwasmi i > IC50) Barinanshi,
[CPBiKaJIbHI CTPYKTYpH, HepBiKoBariHambHa piguna: 6-10 %
Criepma: 7 %
Pektanbhi ctpykTypn: 17 %

110 BiIHOWIEHHIO JI0 Bi/INOBIHKX PiBHIB B masmi KPOBi B piBHOBa)KHOMY CTaHi)

MeTaGosizm
[TeuinkoBuit MeTaGonizm: rmoxypoHisawis mmsxom UGTIAL
apyropaaHuii nsx CYP3A

AKTHBHHH(1) MeTabomiT(n) H/3

Bupenenns

[lepiox HaniBRHBE ACHHS 14 ron

Cepenniii cucremunit kiipenc (CI/F)R 1 w/roa

% 1103H, 110 BUBOJMTECA i3 cedero  |Ycboro 32 %:
< 1 % y neaminenomy eurnsmi, 19 % ¥y BHIILAAL edipy rmokypominy
[Hi MeTaboniti; N-geankinosanuit metaGonir i MeTabosiT, 10 YTBOPIOEThCA NpH
OKHCJIEHHI B TTO3ULIT OeH3HIOBOrO BYTTTEIIIO

% 1103W, 110 BHBOIHUTHCA 3 KAJIOM 53 % BHBOIUTECH B HE3MIHEHOMY BHITIALL 3 KasoM

liniiinicts gapvaxokinernkn  BarexHo Big 103m i (opmu Bumnycky. [t Tabnerok: miABHIEHHA NpomopLiiHo 1031 Bixg 25
10 50 mr.

Ulikaperbki B3aemonii (in vitro)

Tpancnioprepu Hewmae snauyioro npurnivenns P-gp, BCRP, BSEP, OATP1BI1, OATPIB3, OCT],
IMATE2-K, MRP2 a6o MRP4
He € cy6etpatom OATP 1B1, OATP 1B3 abo OCT 1 monuum,

MetaGonizyioui ¢epmenTn Hemae sHavymoro npurnivenns (CYP)1A2, CYP2A6, CYP2B6, CYP2CS, CYP2C9,
CYP2C19, CYP2D6 CYP3A, ypummuandochar-rmokyponosuntpancdepazu (UGT)1A1
abo UGT2B7
Hemae innykuii CYP1A2, CYP2B6 a6o CYP3A4

Bsaemose’azox misie papmaroxinemuxoio ma papmarodunamiroio _ A

Y nocnimkenHi BU3HAYEHHS ONTHMATEHOT 103H, B AKOMY MAUIEHTH OTPHMYBAJIH MOHOTEPAITIO nonyterpaBipom, 6yna
TPOIEMOHCTpOBAaHA WIBHAKA TA I0303a/1€KHA NPOTHBIPYCHA [is i3 CEPEJIHIM 3MEHLIEHHAM PUOOHYKNETHOBOT KHCIOTH
(PHK) BUT-1 2,5 log10 ua 11-it aens mna 103 50 mr. s npotusipycua sianoesias MiATpHUMYBasacs npotarom 3—4 auis
ICJIS OCTAHHBOI 03K y rpymi, sika OTpuMyBasa 50 Mr JIK3PCBKOro 3ac00y. o i
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Tonyterpasip, TabneTkn no 30 mr WHOPAR, uactuna 4 Tpasens 2019
(Mylan Labs Ltd), HAG678 Posnin 6 oHosseHuil: keitens 2020

Pe3ynbTaTd MOJICNIOBAHHSI 3 BHKOPHCTAHHAM 00’ €IHAHMX AAHHX KIiHIYHHX HOCTIUKEHb 33 Y4acTIO nauieHTie i3
PE3HMCTEHTHICTIO /10 Mpenaparis Kiiacy iHriGiTopis iHTerpasu nokasyioTh, WO 3i 3OUTBIICHHAM J03H 3 50 mr 2 pa3u Ha
106y mo 100 Mr 2 pasu Ha 100y MOxKe 3pocTaTH ehEeKTHBHICTH ﬂony'rerpampy y MaLjieHTiB i3 pesnc"rem:mcrm o
mpernapartis kiacy iHri6itopis iHTerpasu Ta 3 oGMeskeHHM BHOOPOM BapiaHTIB meBaHHH 3YMOBJIEHHM pesucremmcno
10 TpernapariB Pi3HHUX KJIACIB. l'[pomo3ysanoca 0 cepen mamieHTiB i3 MyTaumiero Q148 + >2 BropuHHi MyTauii
G140A/C/S, E138A/K/T, L741 uwacrka mauientis i3 Bigmosimmo (PHK BUI-1 <50 xomiii/ma) Ha TiKHI 24 3pocTe
npubauzno Ha 4-18 %. Xowa mi pesynsTaTH MOJENIOBaHHA He Oyiu MiATBEPKEHI Y KIIHIYHHX JOCIIDKEHHSX,
361bIIeHHA ZI03H MOXKHA POST/LATH MPH HasBHOCTI My'rauu Q148 + > 2 sropunni mytauii G140A/C/S, E138A/K/T,
L74] y nauientis 3 o6MexeHHM BHOOPOM BapiaHTIB JiKyBaHH:A, 3yMOBJICHMM PE3HUCTEHTHICTIO M0 npenapariB pi3HHX
knacie. Kniniuni nawi momo Gesnexn Ta edexrusHocti fo3u 100 mr 2 pasu Ha no0y simcytHi. Ilpu oxxouacHOMy
3aCTOCYBAHHi aTAa3aHABIPY iCTOTHO 3pOCTAE EKCTIO3HILIS 10MyTErpasipy, ToMy TIpH KOMGIHOBaHOMY 3aCTOCYBAHHI HE cin
NPHU3HAYATH TaKy BHCOKY J03Y [OJIyTerpaBipy, OCKiIbKH HE BCTaHOBJIEHA Ge3rieKa MpH eKCIIO3HIIii, 0 CTBOPIOETHCA
BHACTIIOK TAKOTO 3aCTOCYBaHHS.

Oxpemi Kamezopii nayienmis

Jimu

dapMakOKiHeTHKA ﬂonyrerpaslpy y 10 mignitkis (Bikom Bim 12 mo 18 pokis), indikosanux BII-1, ki pamme
OTPHMyBAIH AHTHPETPOBIPYCHY Tepamiio, MOKasye, WO TpH 3acTOCyBaHHi 103W 50 mMr 1 pas Ha mo0y eKxcno3uLis
noJTyTerpasipy MopiBHAHA 3 TAKOIO, IO CTIOCTEPIraeThes y ZIOPOCITHX, SKi oTpuMyBaiu JonyTterpasip y 103i 50 mr 1 pas
na 06y. Dapmakokinetuxa y 11 miteii Bikom Bia 6 10 12 pokiB MpoAEMOHCTPYBAaa, IO 3aCTOCYBAHHS 25 MI' OJIUH pa3
Ha 106y naiienTam i3 Macoro Tina monaiiMenme 20 kr i 35 Mr ojuH pa3s Ha no0y narjieHTaM i3 Macolo Tijia MoHaHMeH1Ie
30 Kr MpU3BOAMNA [0 EKCIO3MI{i OMyTerpasipy, MOpPIBHAHOI 3 TAKMMH IOKA3HHKAMH Yy JOPOCIHX. Kpim Toro,
nomyssuiiine Moemosanns @K i imitauiinuii aHati3 npofeMOHCTPYBAH, IO AO3YBAHHA HA OCHOBI /liaNa3soHy MacH
Ttina (20, 25, 35 i 50 Mr) y AiTei BikoM moHaiiMere 6 pokiB i3 Macoio Tina moHakMeHmIe 15 kr 3abesneyye MopiBHAHY
eKCIO3HIIIO 3 TAKMMH MOKA3HHKaMH Y JOpociuX (50 Mr), mpudoMy HailHIKHHH Jiana3oH MacH Tia craHoBUTh 15-20 Kr,
o Bignosifae nosi 20 Mr Ha goby.

IMayienmu nimue020 6iky
[Tonynsuiiinuii ananis apMakoKiHETHKH OAYTEerpaBipy 3 BHKODHCTaHHAM AaHMX AOPOCIHX, iH(IKOBAHHX BUI-1,
[IPOAEMOHCTPYBAB BiICYTHICTh KJIiHIYHO 3HA9YLOrO BIUIHBY BiKy Ha eKCMO3HLIEO AOJTyTerpasipy.

DapMaKOKiHeTHUHi aHi J0JTyTerpasipy LO/IO MAallieHTiB BikoM > 65 pokis oGMeskeHi.

Hopywennsa pyuxyii Hupox

HupKOBHH KITipeHC HE3MiHEHOT /{10901 PeHOBHHH — 1€ APYropAHMH UIMX BUBeAeHHS fonyTerpasipy. [Tpoomumocs
[oCITiKeHH s (apMaKOKIHETHKH AOJTYTErpaBipy 3a y4acTiO MALieHTIB i3 TAHKKAM MOPYIIEHHAM QYHKLIT HUPOK (KilipeHe
kpeatnHiny < 30 M/XB) Ta 3MOPOBHX no6poBosbLiB (Tpyna KOHTPOMO). Y MalieHTIB i3 TAKKUM rlopymeHHHM ynxuii
HHPOK €KCIO3MIIis JoyTerpasipy Oyna 3Hwkena npubausno Ha 40 %. MexaHism Takoro 3HIKEHHS He3' ACOBaHHH.
Kopekliis 1034 He BBaXKaEThCA ﬂOTplﬁHO}O VTS TALieHTiB i3 mopyieHHaM QYHKLIT HUPOK. 3acTOCYBaHHA IOy TETpaBipy
narjiedTaM, Axi nepebyBaloTh Ha Aiaisi, He J0CIiKYBaTH.

Hopywenns ynxyii nevinku

Jonyrterpasip TEPEBAIHO MeTa60n13yeTbcx Ta BHBOOMTECA nedinkoro. Komu omHopazosy no3y 50 Mr gomyrerpasipy
3aCTOCOBYBaIM § maiieHTam i3 IIOMlpHHM nopymeHHaM GyHkuii meuinkn (knac B 3a mkanoro Yaiinga — IT'10) Ta 8
30POBHUM J0POCITHM ﬂoﬁpDBDﬂbuﬂM i3 rpynu KOHTPOJIIO, 3arajibHa Konuempaum ,I.IOIIyTeraBlpy y Iiazmi KpoBi Gyna
nonibHoo. OfHAK Yy MAIi€HTiB i3 MOMipHMM mopyuIeHHIM (yHKUii MediHKH CrocTepiranocs 3poCTaHHs PIBHA
HE3B’ 13aHOTO JI0JTYTerpasipy B 1,5—2 pasu MopiBHAHO 3i 310pPOBUMH H0OPOBONIBLIAMH 3 Py koHTpommo. Kopekuis 1031
HE BBAKAETHCS MOTPIGHOIO sl MALIEHTIB i3 JIerkuM abo MOMipHHM MOPYLICHHAM (QYHKUIl nedinky. Bruiue TsOKKoro
nopytueHHs (QpyHKLUiT neyiHky Ha GapMakoKiHeTHKY JOMyTerpasipy He JOCIIDKYBaIH.

ITonimopgpizm pepmenmis, axi memabonizyiome npenapam _

BulcyTHl JIOKa3d TOro, L0 3BHYAHHHUMH rlommopqnam (epmenTie, aki MeTaboni3yroTh npenapat; ¥ KJIIHIYHO 3Haqymm
Mipi BIUIMBaE Ha lbapmaKoKlHeTHKy nonmyterpasipy. Y MeTaaHanisi 3 BHKOPHCTaHHAM 3pasKiB, cbapmaxoreﬂomu-:r{,
3i6paHKMX y KIIHIYHMX JOCIIDKEHHIX Y 3[0POBHX A06pOBOIBLIB, y OCi0 i3 reHOTHIIAMH UGTTAIL, mo 3a663neqyr0"r&
cnabkuii MmeTabonisMm, KiTipeHe ,uonyTerpampy Oye Ha 32 % wwkuuii, a nokasHuk AUC — Ha 46 %" mnu;m fiK y oci6 13
renorunamu UGT 1AL, uio acoliroroThes i3 HOp HHM meTabonizmMom
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Jomnyterpagip, Tabnerku no 50 mr WHOPAR, sacriina 4 Tpasens 2019
(Mylan Labs Ltd), HAGT8 Po3nin 6 oHopneHuii: keitens 2020

Cmame
Homynauifnmii ananiz OK 3 BUKOPHCTAHHAM 06’ €HAHMX JaHHX (papMAKOKIHETHKH 3 JOCIi/KEHb Y JOPOCITHX HE BUSBHB
KJIIHIYHO 3HAYYIIOrO BIUIMBY CTATi HA EKCIO3HLIIO 0Ty Terpasipy.

Paca
[omynauiiiauii ananis OK 3 BUKOpHCTAHHAM 00’ € THAHNX JaHHX (papmakoOKiHeTHKHM 3 JOCIII/DKEHb Y TOPOCIIHX HE BHSBHB
KJIIHIYHO 3HAYYINOrO BILIMBY PACH HA KCIO3HLIIO JIOJyTerpasipy.

Koingeryia sipycy 2enamumy B abo C
DapmakoKiHETHYHHH aHAaNi3 BKasye Ha Te, mo KoiHdekuis Bipycy renaruty C He Mae KIiHIYHO 3Ha4YIOTO BIUTHBY Ha
excro3uuiio gomyrerpasipy. Hassni obmexeni qani mono nauientis i3 koindexiiero Bipycy remarury B.

53 Hoxainiudi qani 3 6esnexn

Honyrerpasip He BHSBHB MyTareHHMX a00 KJIACTOT€HHMX BJACTHBOCTEH Yy JOCTIMKEHHAX Ha bakTepisx Ta
Ky/IbTHBOBAHMX KITHHAX CCABUiB Ta y MiKpOslepHOMy TecTi in vivo Ha rpusysax. JlomyrerpaBip He BHABUB
KaHLEPOreHHHX BIACTHBOCTEH y NOBrOTPHBAIHX JOCTIHKEHHAX HA MHIIAX Ta I[ypax.

,Hony—rerpamp He BIUIMBAB HAa PENpOAYKTHBHY cbyrmuuo camuis abo caMOK LIypiB; €KCMO3MIA NPH HAMBHILiH
AocHifKyBaHii 1031 y 24 pasu nepeBullyBaia eKCHO3HIII0 Y TIOAHHH (38 MOKa3HHKOM AUC) npu 3acTocyBaHHi 1031
50 mr 2 pasu Ha 106y. [Tpu nepopabHOMY BBEACHHI JOJTyTerpasipy BariTHAM caMKawm IIypiB B AHi rectarii 3 6 mo 17 He
BHABICHO TOKCHYHOTO BIUIMBY HAa MaT€PHHCHKHI OpraHism, BHyrpimHmyTpoGHHﬁ poseuTOK ab0 TepaToreHHoi aii (3a
nokasnukom AUC excriosuuist y 27 pasiB nepeBuiilyBaia eKCro3HLIIO y IOJHHHM [PH 3aCTOCYBaHHI 1031 50 Mr 2 pasu
Ha 1100y).

[Ipu nepopaibHOMY BBEIEHHI 10TyTerpasipy BariTHHM camMKkaM Kposiis y fo3ax o0 1000 mr/kr/mnoGy B xui recrauii 3 6 mo
18 He BUsABIEHO TOKCHYHOIO BIUIMBY Ha BHYTPIIUHBOYTPOOHHH po3BHTOK aGo TepatoreHHOT aii. ¥ KpOJTiB TOKCHYHHH
BIUIMB HA OpraHisM MaTepi (3MEHIUEHHA CNOXHBAHHA DKi, Mana KinbkicTe/BincyTricTs  (isionoriunmx
BHUIIOPOKHEHB/[Ily pe3y, 3MeHIIeHHa Habopy MacH Tijia) BiaMivascs npu 103i 1000 mr/kr.

Y nociifkeHHI 10BEHLIBHOI TOKCHYHOCTI Ha uiypax Oyi10 3adikcoBaHO /Ba BHMAIKH CMEpTi Y MOTOMCTBA ypis
MPOTATOM BHTOJIOBYBAHHS MOJIOKOM IPH nosi fonyterpasipy 75 mr/kr Ha 106y. [Ticna nepiosy BHTOIOBYBAHHS MOJIOKOM
cepennm NPUPICT MAcCH Tijla SMEHIIyBaBCs, a 3MeHIIeHHs 36epiranochk MPOTATOM yCHOro JIOCTIDKEHHS I CAMOK ITicJis
Nepioy BUrofoByBaHHSA MOJIOKOM. CHCTEMHA eKCIO3HILiA ,t[onyTerpampy B Li# n03i (32 nokasuukom AUC) anGJ‘IHZSHO
B 17-20 pasie mepeeuilyBana eKCNIO3HMIIIO NPH 3aCTOCYBAaHHI PEKOMEHJOBAHMX B MeaTpHUHIH mpakTHii 03, Y
MOTOMCTBA B IOBEHATLHOMY nepiofi rxopmwmo 3 AOPOC/IHMH TBAPHHAMH HE 0YJIO BHABJIEHO JKOJHMX HOBHX OpraHiB-
MiuieHel. ¥ JoCIiKeH ] IPEHATATTBHOrO | TOCTHATATIBHOIO PO3BUTKY LIypiB Maca Tifla 3MEHIIHIACH Y [IOTOMCTBA TTil
4ac BUroJAOBYBaHHA MOJIOKOM IPH 3aCTOCYBaHHi TOKCHMHHMX JUIA CaMOK 7103 (KOJIM eKCHo3uLis npubmusno y 27 pazie
TePEBHIYBAJIA €KCIO3HLIIO Y IOHHH ITPHU 3aCTOCYBAHHI MAKCHMMAILHOT PEKOMEHIOBAHOT I03H).

BB TpHBAIIOro L0AEHHOIO JIiKYBaHHS BHCOKHMH JI03aMH J0JyTerpaBipy OLiHIOBAM Y JOCIiIKEHHSX Ha urypax (mo
26 TixuiB) Ta maenax (10 38 Twkaie). [Tpu nosax, ski 3abesneuyiots y IIypiB Ta MaBI CHCTEMHY EKCIIO3HMIIIIO, IO
npubmuzso y 21 pas Tta 0,82 pasa, BiAnoBigHO, MepeBHuIye eKCTO3MIi0 y oanHH (3a nokasiukom AUC) npu
3acrocyeanHi m03u 50 Mr 2 pasu Ha 100y, OCHOBHHMH npoxsamn Oynu LTy HKOBO-KHILIKOBA HEIepeHOCUMicTh abo
MO/PA3HEHHS. OckinbKH 1Ty HKOBO-KHIIKOBA Henepeﬂocnmm I0B’ A3YETHCA 3 MiCLEBHMH c(l)ctcramu NiK0Y0i PEHOBHHH,
JUTA L€T TOKCHYHOCTI € BiIMOBITHUM NOPIBHAHHS Ha OCHOBI MacH Tina abo o nosepxi Tina. [LITyHKOBO-KHIIIKOBA
HEMEPEHOCHMICTh Yy MaBI BHHUKAJIA NPH 1031, 1o y 15 pasis uma 3a eKBlBa.FIEHTHy 1103y JIIOQIMHH, BUPaXKeHY B MI/KT (34
OCHOBY GepyTh OMHY 3 Macoro Tiia 50 kr) Ta y 5 pasis BHIIA 3a eKBIBANEHTHY /103y JIOIHHH, BUPAXKEHY B MI/M?, IUis
KJ1iHi9HOT 1031 50 Mr 2 pazu ua nofy.

6. ®APMAILEBTHYHI XAPAKTEPUCTUKHU

6.1 Iepenix fonomizkuuX petioBuH
Anpo TabneTku: MaHIT, MOBIIOH, HATPIIO KPOXMANBIJTIKOJIAT, LUENI0/I03a MIKPOKpHCTaliuHA Ta Hanl[O c’reapmcpymapa"r

[Iniekopa oBonOHKA: CIMPT MOMIBIHINOBMI, MAKPOroON/MOMIETHICHIIIKOMb, TaibK, THTaHY MIOKCHI, 3ai3a OKCHI
YePBOHHMH Ta 3a/1i3a OKCHI HOPHHUIA. ORI BT

6.2 HecymicuicTb
He 3aCTOCOBYETHCH.
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Jlonyterpasip, Tadnerku no 50 mMr WHOPAR, uactuna 4 Tpaseus 2019
(Mylan Labs Ltd), HA678 Posain 6 oHosnenmil: keitens 2020

6.3 Tepmin npagaTnocti
36 micauis

6.4 Ocobsmgi 3anobizkni 3axoau npn 36epiranni
36epiratu npu Temneparypi ne pume 30 °C. 36epirati B OpHriHaNbHiH yNakoBIi.

6.5 Tun Ta BMicT KoHTeliHepa

DnakoH

Tabnerku ynakoeani B Kpyrnuii cuuiii Heripozopuit duaxon 3 ITEBIL] i3 cunboro HETIPO30POI0 OMINPOITIJIEHOBOIO
KpHIkor. PosMipu ynakosku: 30, 90 a6o 180 Tabnetok.

Bnictepna ynakoska

Tabnerkn ynaxosani B Gnicrepu 3 IIBX/AKJIAP, uio mictate 10 Tabnerok, BKPHTHX IUTIBKOBOIO 0GOJIOHKO0, 10 1
GricTepy B KapTOHHI# KOpOGIIi.

Poamip ynakosku: 1 x 10 Tabnerok.

6.6 IncTpykuii i3 3acTocyBanns, inmnx Maninyasuii Ta yruaizanii
OcobuBi BUMOrH BiICyTHI

Bynp-skuit HeBuKOpHCTaHui TikapchkHii 3aci6 a6o Biaxoau NOBHHHI GyTH YTHITI30BAH] BiMOBIAHO 10 MICIIEBHX BUMOT.

7. MNMOCTAYAJILHUK

Mylan Laboratories Limited,

Plot no. 564/A/22, Road No. 92, Jubilee Hills,
Hyderabad-500096, Telangana, India (Tunis).
Enexrponna momra: imtiyaz.basade @mylan.in

8. JOBIIKOBHIT HOMEP BOO3 (ITporpava BOO3 i3 npexsaiikanii)
HA678
9, JATA IIPOBEJIEHHSI ITPEKBAJII®TKAITIT

31 »xoptHa 2018 poky

10. JATA IIEPELJSIAY TEKCTY
Tpagens 2019 poky

Ciuens 2020 poky

Po3nain 6 6ye onoenenuii y ksitni 2020 poky

IMocunnanus

3aranbHi nocunanug mig ganoi KXJI3 pkmoyaiors:

Consolidated guidelines on the use of antiretroviral drugs for treating and preventing HIV infection. World Health
Organization 2016, focTynHe 3a mocunannsm http://www.who.int/hiv/pub/arv/arv-2016/en/
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WHO-PQ RECOMMENDED
SUMMARY OF PRODUCT CHARACTERISTICS

This summary of product characteristics Jocuses on uses of the medicine covered by WHO's
Prequalification Team - Medicines. The recommendations Jor use are based on WHO guidelines
and on information from stringent regulatory authorities (term 1o be revised).

The medicine may be authorised Jor additional or different uses by national medicines regulatory
authorities.
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Dolutegravir 50mg tablets WHOPAR Part 4 May 2019
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1. NAME OF THE MEDICINAL PRODUCT

Dolutegravir (as sodium) 50 mg Tablets*

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each film-coated tablet contains dolutegravir sodium equivalent to 50 mg dolutegravir.
Each film-coated tablet contains 145.4 mg of mannitol and 5.2 mg (0.2 mmol) of sodium.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Film-coated tablet.

Pink, film-coated, round, biconvex, bevelled edge tablet debossed with M on one side of the tablet and DTS
on the other side

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Dolutegravir (as sodium) 50 mg Tablets is indicated, in combination with other antiretroviral medicines, for
the treatment of human immunodeficiency virus (HIV) infection in adults and adolescents weighing at least
40 kg.

Consideration should be given to official treatment guidelines for HIV-1 infection, e.g. by WHO.

For use of antiretroviral agents for post-exposure prophylaxis the most recent official guidelines, e.g. those
by WHO should be consulted.

4.2 Posology and method of administration

Dolutegravir (as sodium) 50 mg Tablets should be prescribed by a health care provider experienced in the
management of HIV infection.

Posology
Adults

The dose in adults with HIV-1 infection not resistant to integrase inhibitors is dolutegravir 50 mg (one tablet)
once daily.

The dose should be 50 g twice daily if:

® dolutegravir is used with medicines such as efavirenz, nevirapine, tipranavir/ritonavir, or rifampicin (see
section 4.5)

* the patient’s HIV-1 infection is known or suspected to be resistant to integrase inhibitors

When HIV-1 genotype testing is available and for patients whose treatment options are limited (fewer than 2
active antiretrovirals) due to advanced multi-class resistance, a higher dose of dolutegravir may be
considered. Such resistance may include Q148 with two or more secondary mutations from G140A/C/ S
E138A/K/T, L741

The decision to use dolutegravir for such patients should be informed by the integrase resistance pattern. In
these patients dolutegravir should not be given with some medicines (e.g. efavirenz, nevirapine,
tipranavir/ritonavir, or rifampicin); see section 4.5. g TN

" Trade names are not prequalified by WHO. This is the national medicines re gulatory agency’s rcspons.ibiljry
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Adolescents weighing at least 40 kg

The dose in adolescents weighing at least 40 kg with HIV-1 infection not resistant to integrase inhibitors is
dolutegravir 50 mg (one tablet) once daily. There is insufficient information on the use of dolutegravir in
adolescents with HIV-1 infection resistant to integrase inhibitors.

Children

The dose of dolutegravir for children aged over 6 years is based on the child’s bodyweight (around 1 mg/kg).
However, other formulations containing lower amounts of dolutegravir are required for children weighing
less than 40 kg. There is insufficient information on the use of dolutegravir in children aged less than 6 years.

Elderly

There is insufficient information on the use of dolutegravir in patients aged 65 years and over. There is no
evidence that elderly patients require a different dose than younger adult patients (see section 5 2):

Renal impairment

No dose adjustment is needed for patients with renal impairment. The use of dolutegravir has not been
studied in patients on dialysis but the dose is not expected to be different for these patients.

Hepatic impairment

No dose adjustment is needed for patients with mild or moderate hepatic impairment (Chi 1d-Pugh grade A or
B). No data are available in patients with severe hepatic impairment (Child-Pugh grade C); therefore,
dolutegravir should be used with caution in these patients.

Missed dose

If the patient misses a dose of dolutegravir, the patient should take it as soon as possible, provided the next
dose is not due within 4 hours. If the next dose is due within 4 hours, the patient should not take the missed
dose and take the next dose at the usual time.

Method of administration
Oral use.

Dolutegravir can be taken with food or between meals. If the HIV-1 is resistant to integrase inhibitors,
dolutegravir should preferably be taken with food to increase absorption (particularly in patients with Q148
mutations).

4.3 Contraindications

Hypersensitivity to dolutegravir or to any of the excipients listed in section 6.1. Co-administration with
dofetilide.

44 Special warnings and precautions for use

Effective antiviral therapy can substantially reduce the risk of sexual transmission. However, the risk may
not be eliminated entirely. Therefore, to prevent transmission, it is essential to take precautions according to
national and other authoritative guidelines.

HIV-1 resistant to integrase inhibitors

The decision to use dolutegravir in the presence of HIV-1 resistance to integrase inhibitors should take into
account that it is considerably less active against viral strains with Q148 with two or more secondary
mutations from G140A/C/S, E138A/K/T, L741, Dolutegravir’s contribution to efficacy is uncertain when it is
used to treat HIV-1 with this type of resistance to integrase inhibitors.

Hypersensitivity reactions

Gl TR
Hypersensitivity reactions reported with dolutegravir are characterised by rash, constiiutiq‘rihli’ﬁndfﬁfg's_,: and
sometimes, organ dysfunction, including severe liver reactions. Dolutegravir and other suspect substances
should be discontinued immediately if hypersensitivity reactions develop (including severe rash or rash’
accompanied by raised liver enzymes, fever, general malaise, fatigue, muscle or joint qqhgs;'hl@fé:fg-; otal
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lesions, conjunctivitis, facial oedema, eosinophilia, and angioedema). Clinical status including liver
aminotransferases and bilirubin should be monitored. Delay in stopping treatment with dolutegravir or other
suspect substances after the onset of hypersensitivity may result in a life-threatening allergic reaction.

Immune reactivation syndrome

In HIV-infected patients with severe immune deficiency, when starting combination antiretroviral therapy
(CART), an inflammatory reaction to asymptomatic or residual opportunistic pathogens may arise and cause
serious clinical conditions or aggravate symptoms. Typically, such reactions occur within the first few weeks
or months of CART. Examples of such conditions are cytomegalovirus retinitis, generalised or focal
mycobacterial infections, and Pneumocystis jirovecii pneumonia. Any inflammatory symptoms should be
evaluated and treated when necessary. Autoimmune disorders (such as Graves’ disease) have also been
reported in the setting of immune reconstitution, but the reported time to onset is more variable and these
events can occur many months after starting treatment.

Raised liver enzymes, consistent with immune reconstitution syndrome, occurred in some patients who also
had hepatitis B or C infection at the start of dolutegravir therapy. Monitoring of liver function is
recommended in patients with hepatitis B or C infection. Particular care should be taken in initiating or
maintaining effective hepatitis B therapy (referring to treatment guidelines) when starting dolutegravir-based
therapy in patients with hepatitis B.

Opportunistic infections

Patients should be advised that antiretroviral therapy does not cure HIV infection and that they may still
develop opportunistic infections and other complications of HIV infection.

Osteonecrosis

Osteonecrosis has been reported particularly in patients with advanced HIV disease or following long-term
combination antiretroviral therapy. Their aetiology can be multifactorial and include corticosteroid use,
excessive alcohol consumption, severe immunosuppression, and being overweight. Patients should be
advised to speak to their health care provider if they have joint aches and pain, joint stiffness or difficulty in
movement.

Excipients

Each film-coated tablet contains mannitol, which may have a mild laxative effect.
Each tablet also contains 5.2 mg (0.2 mmol) of sodium, which is less than 1 mmol sodium (23 mg) per tablet,
that 1is to say essentially ‘sodium-free’.

It is important to consider the contribution of excipients from all the medicines that the patient is taking.

4.5 Interaction with other medicinal products and other forms of interaction
Effects of other agents on dolutegravir

Factors that lower plasma concentration of dolutegravir should be avoided in the presence of HIV-1 resistant
to integrase inhibitors. This includes concomitant use of medicines that reduce blood concentration of
dolutegravir (e.g. magnesium- or aluminium-containing antacid, iron and calcium supplements,
multivitamins and inducing agents, etravirine (without boosted protease inhibitors), tipranavir/ritonavir,
rifampicin, St. John’s wort and certain antiepileptic medicines) (see table, below).

Dolutegravir is eliminated mainly through metabolism by UGT1A1. Dolutegravir is also a substrate of
UGTI1A3, UGT1A9, CYP3A4, P-gp, and BCRP; therefore, medicines that induce these enzymes may
decrease dolutegravir plasma concentration and reduce its therapeutic effect (see table, below). Co-
administration of dolutegravir and other medicinal products that inhibit these enzymes may increase
dolutegravir plasma concentration (see table, below).

Effects of dolutegravir on other agents e

Dolutegravir can increase metformin concentrations.
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In vivo, dolutegravir did not have an effect on midazolam, a CYP3A4 probe. Based on in vivo and /n vifro
data, dolutegravir is not expected to affect the pharmacokinetics of medicines that are substrates of major
enzymes or transporters such as CYP3A4, CYP2C9 and P-gp (see section 5.2).

In vitro, dolutegravir inhibited the renal organic cation transporter 2 (OCT2) and multidrug and toxin
extrusion transporter 1 (MATE-1). In patients, creatinine clearance decreased by 10-14% (secretory fraction
is dependent on OCT2 and MATE-1 transport). Dolutegravir may increase plasma concentrations of
medicines whose excretion involves OCT2 or MATE-1 (e.g. dofetilide, metformin) (see table, below).

In vitro, dolutegravir inhibited the renal uptake transporters, organic anion transporters OAT1 and OATS.
However, based on the lack of effect in vivo on the pharmacokinetics of the OAT substrate tenofovir,
inhibition of OAT]1 is unlikely. Inhibition of OAT3 has not been studied /n vivo. Dolutegravir may increase
plasma concentrations of medicines whose excretion is dependent upon OAT3.

Established and theoretical interactions with selected antiretrovirals and non-antiretroviral medicinal
products are listed in the following table; the pharmacokinetic data reflect studies in adults.

Interaction table

Interactions between dolutegravir and co-administered medicinal products are listed in the following table
(increase is indicated as 1, decrease as |, no change as +», area under the concentration versus time curve as
AUC, maximum observed concentration as Cuax, concentration at end of dosing interval as C,).

Drug inferactions

Medicines by
therapeutic area

Interaction
Changes shown as geometric mean

Recommendations on co-administration

Antimicrobials

Antiretrovirals

Non-nucleoside reverse transcriptase inhibitors (NNRTIs)

Etravirine without
boosted protease
inhibitors

Dolutegravir |

AUC | 71%; Caax | 52%; C; | 88%
Etravirine «»
(induction of UGT 1Al and CYP3A
enzymes)

Etravirine decreased plasma dolutegravir
concentration. The recommended adult dose of
dolutegravir is 50 mg twice daily when co-
administered with etravirine without boosted
protease inhibitors. In paediatric patients the
weight-based once-daily dose should be given twice
daily. When used with etravirine for infection
resistant to integrase inhibitors, dolutegravir should
be co-administered with atazanavir/ritonavir, or
darunavir/ritonavir, or lopinavir/ritonavir (see
below in table).

Lopinavir/ritonavir +
etravirine

Dolutegravir «»

AUC 1 11%; Crax T 7%; C: 1 28%
LPV &
RTV &

No dose adjustment is necessary.

Darunavir/ritonavir +
etravirine

Dolutegravir |

AUC | 25%; Cumax | 12%; C: | 36%
DRV &
RTV «

No dose adjustment is necessary.

Efavirenz

Dolutegravir |
AUC | 57%; Cuax | 39%; C; | 75%
Efavirenz « (historical controls)

(induction of UGT 1Al and CYP3A
enzymes)

The reconunended adult dose of dolutegravir is

50 mg twice daily when given with efavirenz. In
paediatric patients the Wcjgbt_a-bz_i“s'éi}lpngg:daily dose
should be given twice daily. "_..° % %,

For infection resistant to infegrase inhibitors, ;
alternative combinations that do not include™ " .
efavirenz should be considerede i 11Tz 0
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Iiedicines hy Jteraciion Recommendations on co-administration
therapeutic area Changes shown as geometric mean

Nevirapine Dolutegravir | The recommended adult dose of dolutegravir is

(Not studied, a similar reduction in
exposure as observed with efavirenz is
expected, due to induction)

50 mg twice daily when given with nevirapine. In
paediatric patients the weight-based once-daily dose
should be given twice daily.

For infection resistant to integrase inhibitors,
alternative combinations that do not include
nevirapine should be considered.

Rilpivirine Dolutegravir «»
AUC 1 12%; Canx T 13%; C: T 22%

Rulpivirine <

No dose adjustent is necessary.

Nucleoside reverse transcriptase inhibitors (NRTI)

Tenofovir disoproxil Dolutegravir «»
AUC 1 1%; Cuuax | 3%; C; |8%

Tenofovir +»

No dose adjustment is necessary.

Protease inhibitors (Pls)

Atazanavir Dolutegravir T
AUC 1 91%; Cuax T 50%; C: T
180%

Atazanavir «> (historical controls)
(inhibition of UGT1A1 and CYP3A

No dose adjustment is necessary.

The dose of dolutegravir should not exceed 50 mg
twice daily in combination with atazanavir because
data are not available.

enzymes)
Atazanavir/rifonavir Dolutegravir T No dose adjustment is necessary.
AUC 1 62%; Cuux T 34%; C: 1 The dose of dolutegravir should not exceed 50 mg
121% twice daily in combination with atazanavir because

Atazanavir &

Ritonavir «
(inhibition of UGT1A1 and CYP3A

enzymes)

data are not available.

Tipranavir/ritonavir Dolutegravir |
AUC | 59%; Conx | 47%; C; | 76%
{induction of UGT1A1 and CYP3A

The recommended adult dose of dolutegravir is

50 mg twice daily when given with
tipranavir/ritonavir. In paediatric patients the
weight-based once daily dose should be given twice

e daily.
For infection resistant to integrase inhibitors,
alternative combinations that do not include
nevirapine should be considered.
Fosamprenavir/ Dolutegravir | No dose adjustment is necessary in the absence of
ritonavir AUC | 35%; Cyuax | 24%; Ct | 49% | integrase class resistance.
(induction of UGT1A1 and CYP3A For infection resistant to integrase inhibitors,
enzymes) alternative combinations that do not include
fosamprenavir/ritonavir should be considered.
Darunavir/ritonavir Dolutegravir | No dose adjustment is necessary.

AUC | 22%; Cuax | 11%;
Caanows | 38%

(induction of UGT1Al and CYP3A
enzymes)

Lopinavir/ritonavir Dolutegravir «
AUC | 4%; Cuax < 0%; Casnous |
6%

No dose adjustment is necessary.
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Medicines by Interaction

therapeutic area

Changes shown as geometric mean

Recommendations on co-administration

Antivirals against hepatitis C

Boceprevir

Dolutegravir +

AUC 1T 7%; Cinax T 5%:; C; 1 8%
Boceprevir «
(historical controls)

No dose adjustment is necessary.

Daclatasvir

Dolutegravir «»
AUC 1 33%; Cmax T 29%; Cz T
45%

Daclatasvir «

No dose adjustment is necessary.

Elbasvir/grazoprevir
Glecaprevir/pibrentasvir
Ledipasvir/sofosbuvir
Ombitasvir/paritaprevir
Ombitasvir/paritaprevir/
dasabuvir

Simeprevir

Sofosbuvir
Sofosbuvir/velpatasvir
Sofosbuvir/velpatasvir/

Dolutegravir «»
(Not studied)

No dose adjustment is necessary.

voxilaprevir
Telaprevir Dolutegravir 7 No dose adjustment is necessary.
AUC 1 25%; Cuax T 19%; C: 1 37%
Telaprevir <
(historical controls)
(inhibition of CYP3A enzyme)
Antibiotics '
Rifampicin Dolutegravir | The recommended adult dose of dolutegravir is
AUC | 54%; Cuax | 43%; C; |72% | 50 mg twice daily when given with rifampicin. In
(induction of UGT1AI and CYP3A paediatric patients the weight-based once daily dose
e es) should be given twice daily.
For infection resistant to integrase inhibitors, co-
administration of dolutegravir and rifampicin
should be avoided.
Rifabutin Dolutegravir < No dose adjustment is necessary.
AUC | 5%; Coux T 16%,; C: | 30%
(induction of UGT1Al and CYP3A
enzymes)
Antifungals
Fluconazole Dolutegravir ++ No dose adjustment is necessary. Based on data
Ttraconazole (Not studied) from other CYP3A4 inhibitors, a marked increase is
Ketoconazole not expected.
Posaconazole

Voriconazole

Antiepileptics
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Medicines by Interaction

therapeutic area

Changes shown as geometric mean

Recommendations on co-administration

Carbamazepine Dolutegravir | The recommended adult dose of dolutegravir is
AUC | 49%; Cuax | 33%; Ce | 73% | 50 mg twice daily when given with carbamazepine.
In paediatric patients the weight-based once-daily
dose should be given twice daily.
Alternatives to carbamazepine should be used in
patients with infection resistant to integrase
inhibitors.
Oxcarbazepine Dolutegravir | The recommended adult dose of dolutegravir is
Phenytoin (Not studied, decrease expected due to | 30 mg twice daily when given with these enzyme
Phenobarbital induction of UGT1A1 and CYP3A inducers. In paediatric patients the weight-based
enzymes, a reduc[ion in exposure Once-da.lly dosc should be givell twice dﬂily.
similar to carbamazepine is expected) | Alternatives to these medicines that are not enzyme
inducers should be used in patients with infection
resistant to integrase inhibitors.
Antiarrhythmics
Dofetilide Dofetilide 1 Dolutegravir and dofetilide co-administration is

(Not studied, potential increase via
inhibition of OCT2 transporter)

contraindicated due to potential life-threatening
toxicity caused by high dofetilide concentration.

Antacids and supplements

Magnesium- or
aluminium-containing
antacid

Dolutegravir |
AUC | 74%; Cuax | 72%
(Complex binding to polyvalent ions)

Magnesium- or aluminium-containing antacid
should be taken well separated in time from
dolutegravir (minimum 2 hours after or 6 hours
before).

Calcium supplements

Dolutegravir |
AUC | 39%; Cuax | 37%;
Cashours | 39%
(Complex binding to polyvalent ions)

Iron supplements

Dolutegravir |
AUC | 54%; Cuax | 57%;
Cotours | 56%
(Complex binding to polyvalent ions)

Calcium supplements, iron supplements or
multivitamins should be taken well separated in
time from the administration of dolutegravir
(minimum 2 hours after or 6 hours before).

Multivitamins Dolutegravir |
AUC | 33%; Coax | 35%
Canous | 32%
(Complex binding to polyvalent ions)
Antidiabetics
Metformin Co-administered with dolutegravir A dose adjustment of metformin should be

50 mg once daily:
Metformin 1

AUC 1 79%; Ciax T 66%
Co-administered with dolutegravir
50 mg twice daily:
Metformin 1

AUC 7 145%; Cax T 111%

considered when starting and stopping co-
administration of dolutegravir with metformin, to
maintain glycaemic control. In patients with
moderate renal impairment a dose adjustment of
metformin should be considered when given with
dolutegravir, because the risk of lactic acidosis is
increased in patients with' moderate renal. "= %
impairment due to increased metformin \;
conecentration.
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Meilicines by Entcraction Recommendations on co-administration
therapeutic area Changes shown as geometric mean
Contraceptives
Ethinylestradiol and Dolutegravir « Dolutegravir had no pharmacodynamic effect on
norelgestromin Ethinylestradiol < luteinizing hormone, follicle stimulating hormone
AUC 1 3%; Coax | 1% and progesterone. No dose adjustment of oral
Norel tron;in s contraceptives is necessary when given with
i dolutegravir.
AUC | 2%; Couax | 11%
Corticosteroids
Prednisone Dolutegravir « No dose adjustment is necessary.
AUC 1 11%; Cox T 6%; C. T 17%
Drug abuse
Methadone Dolutegravir < No dose adjustment is necessary.
Methadone <
AUC | 2%; Cpax + 0%; C: | 1%
Herbal products
St. John's wort Dolutegravir | The recommended adult dose of dolutegravir is
(Not studied, decrease expected due to | 30 mg twice daily when given with St. John’s wort.
induction of UGT1Al and CYP3A In paediatric patients the weight-based once-daily
enzymes, a reduction in exposure dose should be gi\fﬁﬂ twice dﬁily. Alternatives to St.
similar to carbamazepine is expected) | John’s wort §huuld be used in patients with
infection resistant to integrase inhibitors.

4.6 Fertility, pregnancy and breastfeeding

Human and animal data

Dolutegravir was shown to cross the placenta in animals. In animal reproductive toxicology studies, no
adverse development outcomes, including neural tube defects, were identified (see section 5.3).

Preliminary data from a surveillance study in Botswana suggested an increased incidence of neural tube
defects (NTD) (0.67%) in mothers exposed to dolutegravir at the time of conception compared with mothers
exposed to non-dolutegravir containing regimens (0.1%). However, review of more mature data from the
study, along with data from other countries, and modelling of population-level risks and benefits of
dolutegravir use in women of childbearing potential, has indicated that the risk of NTD is smaller than
initially reported, with a weighted estimated risk of 0.36% (95% CI 0.01 — 0.62). Although the risk of NTD
remains statistically higher than the rate with other antiretrovirals and the background rate, the absolute risk
is still very low. Continued surveillance is needed to more definitively confirm or refute the neural tube
defect signal, and several studies are ongoing to address this. It should be noted that Botswana has no
national food folate fortification programme and that most reports on NTDs come from countries where such
programmes are in place, which significantly lowers the prevalence of NTDs in the general population.

Neural tube defects occur within the first 4 weeks of foetal development (after which the neural tubes close).
The data therefore suggest that any increased risk would be associated with exposure to dolutegravir in the
periconception period rather than later in the pregnancy.

The same observational study shows that the dolutegravir- and the efavirenz-containing (comparator)
antiretroviral regimen when started later in pregnancy, have comparable pregnancy outcomes.

To better understand what risk there may be, active research and surveillance are ongoing in further pregnant
women exposed to dolutegravir at the time of conception.
Women of childbearing potential S e

Although the absolute risk is low, there remains the possibility of an approximately 3-fold increased: fi"s_k of
neural tube defects in women receiving dolutegravir in the periconception period compared with other HIV
drugs, including efavirenz. Women should be provided with information about ben_eﬁ{g and risks, fto make an
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informed choice regarding the use of dolutegravir or other antiretroviral therapy. Preferred alternative
options may vary depending on the individual benefit/risk evaluation and local circumstances.

If feasible, women of childbearing potential should undergo pregnancy testing before initiation of
dolutegravir.

Pregnancy

Women in the first trimester of pregnancy should be informed about the potential risk of an increased
incidence of neural tube defects with use of dolutegravir. Preferred antiretroviral options may vary
depending on the individual benefit/risk evaluation and local circumstances.

More than 1000 outcomes from second and third trimester exposure in pregnant women indicate no evidence
of increased risk of malformations.

Breast-feeding

It is not known if dolutegravir passes into human milk. Animal studies show that dolutegravir appears in
milk. In rats receiving a single oral dose of 50 mg/kg 10 days postpartum, dolutegravir was detected in milk
at concentrations typically higher than in blood.

Current recommendations on HIV and breast-feeding (e.g. those from the WHO) should be consulted before
advising patients on this matter. Preferred options may vary depending on the local circumstances.

Fertility

There are no data on dolutegravir’s effects on human male or female fertility, Animal studies indicate no
effects of dolutegravir on male or female fertility.

4.7 Effects on ability to drive and use machines

Patients should be informed that dolutegravir can cause dizziness. The patient’s clinical status and
dolutegravir’s side effects should be considered for evaluating the patient’s ability to drive or operate
machinery.

4.8 Undesirable effects

Data from clinical trials were used to estimate the frequency of adverse events linked to dolutegravir
treatment. The most severe adverse reactions are hypersensitivity reactions that include rash and severe liver
effects. The most common adverse reactions of dolutegravir are nausea (13%), diarrhoea (18%) and
headache (13%).

The adverse reactions considered related to dolutegravir are listed below by body system, organ class and
absolute frequency. Frequencies are defined as very common (> 1/10), common (1/100 to 1/10), uncommon
(1/1000 to 1/100), rare (1/10 000 to 1/1000), and very rare (< 1/10 000).

Immune system disorders

Uncommon hypersensitivity (see section 4.4)
immune reactivation syndrome (see section 4.4 and also described below)

Psychiatric disorders

Common insomnia, abnormal dreams, depression, anxiety
Uncommon suicidal ideation or suicide attempt (particularly in patients with history of depression or
psychiatric illness)

Nervous system disorders
Very common headache

s - v

Common dizziness e e o)

Gastrointestinal disorders
Very common  nausea, diarrthoea
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Hepatobiliary disorders
Uncommon hepatitis

Skin and subcutaneous tissue disorders
Common rash, pruritus

Musculoskeletal and connective tissue disorders

Uncommon arthralgia, myalgia
General disorders
Common fatigue
Investigations
Common raised alanine aminotransferase (ALT) and aspartate aminotransferase (AST)

raised creatine kinase

Description of selected adverse reactions

Changes in serum creatinine

Serum creatinine can increase in the first week of treatment with dolutegravir and then remain stable. A
mean change from baseline of 10 pmol/litre occurred after 48 weeks of treatment. Creatinine increases were
comparable between various background regimens. These changes are not considered clinically relevant
since they do not reflect a change in glomerular filtration rate.

Co-infection with hepatitis B or C

In clinical studies, the side effects profile in patients also infected with hepatitis B or C or both was similar to
that in patients without hepatitis, provided that the baseline liver function tests did not exceed 5 times the
upper limit of normal. However, the rates of AST and ALT abnormalities were higher in patients with
hepatitis B or C co-infection. Liver enzymes elevations consistent with immune reactivation syndrome
occurred in some subjects with hepatitis B or C co-infection at the start of dolutegravir therapy, particularly
in those whose hepatitis B therapy was stopped.

Immune reactivation syndrome

In HIV patients with severe immune deficiency at the start of combination antiretroviral therapy (CART), an
inflammatory reaction to asymptomatic or residual opportunistic infections may arise. Autoimmune
disorders (such as Graves’ disease) have also been reported; however, the time to onset is more variable and
these events can oceur many months after starting treatment (see section 4.4).

Children
The limited data available for children and adolescents (aged 6 to 18 years and weighing at least 15 kg)
suggest no additional adverse reactions beyond those that occur in adults.

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows
continued monitoring of the benefit/risk balance of the medicinal product. Health care professionals are
asked to report any suspected adverse reactions to the marketing authorisation holder, or, if available, via the
national reporting system.

4.9 Overdose

Experience of dolutegravir overdosage is limited. Single doses of up to 250 mg in healthy subjects revealed
no specific symptoms or signs, apart from those listed as adverse reactions.

There is no specific treatment for dolutegravir overdose. In an overdose, the patient should be treated
supportively with appropriate monitoring, as necessary and with advice from a national poisons centre,
where available. Dialysis is unlikely to remove dolutegravir to any significant extent because it is highly
bound to plasma proteins. G T 12
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5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group

Antivirals for systemic use, other antivirals, ATC code: JOSAX12
Mechanism of action

Dolutegravir inhibits HIV integrase by binding to the integrase active site and blocking the strand transfer
step of retroviral deoxyribonucleic acid (DNA) integration which is essential for the HIV replication cycle.

Pharmacodynamic effects

Antiviral activity in cell culture

The ICso for dolutegravir in various lab-strains using PBMC was 0.5 nM, and when using MT-4 cells it
ranged from 0.7 to 2 nM. The ICso was similar for clinical isolates without any major difference between
subtypes; in a panel of 24 HIV-1 isolates of clades A, B, C, D, E, F and G and group O the mean ICso was
0.2 nM (range 0.02-2.14 nM). The mean ICso for three HIV-2 isolates was 0.18 nM (range 0.09-0.61 nM).

Antiviral activity in combination with other antiviral agents

No antagonistic effects were seen in vitro with dolutegravir and other antiretrovirals tested: stavudine,
abacavir, efavirenz, nevirapine, lopinavir, amprenavir, enfuvirtide, maraviroc and raltegravir. In addition, no
antagonistic effects were seen for dolutegravir and adefovir: ribavirin had no apparent effect on dolutegravir
activity.

Resistance in vitro

Using strain NLA432, mutations E92Q (fold change, FC 3) and G193E (also FC 3) were selected. The E92Q
mutation has been seiected in patients with existing raltegravir resistance who were then treated with
dolutegravir (listed as a secondary mutation for dolutegravir).

Using clinical isolates of subtype B, C and A/G the integrase substitution R263K and G118R (in C and A/G)
R263K was reported from two ART-experienced, integrase-inhibitor-naive patients with subtypes B and C in
the clinical program, but without effects on dolutegravir susceptibility in vitro. G1 18R lowers the
susceptibility to dolutegravir in site-directed mutants (FC 10) but was not detected in patients receiving
dolutegravir in the Phase III program.

Primary mutations for raltegravir/elvitegravir (Q148H/R/K, N155H, Y 143R/H/C, E92Q and T66I) do not
affect the in vitro susceptibility of dolutegravir as single mutations. When mutations listed as secondary
integrase-inhibitor-associated mutations (for raltegravir/elvitegravir) are added to these primary mutations in
experiments with site-directed mutants, dolutegravir susceptibility is still unchanged (FC < 2 vs wild type
virus), except in the case of Q148-mutations, where a FC is 5-10 or higher with combinations of certain
secondary mutations. The effect by the Q148-mutations (H/R/K) was also verified in passage experiments
with site-directed mutants. In serial passage with strain NL432, starting with site-directed mutants
harbouring N155H or E92Q, further selection of resistance did not occur (FC unchanged around 1). In
contrast, starting with mutants harbouring mutation Q148H (FC 1), a variety of secondary mutations were
seen with a consequent increase of FC to values > 10.

A clinically relevant phenotypic cut-off value (FC vs wild type virus) has not been determined; genotypic
resistance was a better predictor for outcome.

In an analysis for susceptibility to dolutegravir in raltegravir resistant isolates from raltegravir-experienced
patients, dolutegravir has a less than or equal to 10 FC against 94% of the 705 clinical isolates.

Resistance in vivo
In previously untreated patients receiving dolutegravir + 2 NRTIs in clinical studies, resistance did not
develop to the integrase inhibitor class or to the NRTI class (n=1118 follow-up of 48-96 weeks).

In patients whose previous antiretroviral treatment had failed who had not received an integrase inhibitor,
mtegrase inhibitor substitutions occurred in 4/354 pauents (follow-up 48 weeks) treated with dolutegrawr
given with an investigator-selected background regimen. Of these four patients, two had a unique R263K
integrase subsiztunon with a maximum FC of 1.93, one had a polymorphic V151 V/T integrase substi tutlon
with maximum FC of 0.92, and one had existing integrase mutations and is assumed to ha\-c bcqn mtegmse-
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inhibitor-experienced or infected with integrase-inhibitor-resistant virus. The R263K mutation was also
selected in vitro (see above).

In the presence of integrase-inhibitor class-resistance the following mutations were selected after 24 weeks
in 32 patients with protocol-defined virological failure (PDVF) and with paired genotypes (all treated with
dolutegravir 50 mg twice daily + optimised background agents): L74L/M (n=1), E92Q (n=2), T97A (n=9),
E138K/A/T (n=8), G140S (n=2), Y143H (n=1), S147G (n=1), Q148H/K/R (n=4), and N155H (n=1) and
E157E/Q (n=1). Treatment-emergent integrase-inhibitor-resistance typically appeared in patients with a
history of the Q148-mutation (baseline or historic). Five further subjects had PDVF between weeks 24 and
48, and 2 of these 5 had treatment-emergent mutations, Treatment-emergent mutations or mixtures of
mutations observed were L741 (n=1), N155H (n=2).

Treatment-emergent mutations in 30 subjects with primary genotypic resistance to integrase inhibitors at
screening who were treated with dolutegravir (plus optimised background therapy) were consistent with
these findings.

Effects on electrocardiogram
No relevant effects were seen on the QTc interval, with doses 3-fold higher than the clinical dose.

Clinical efficacy and safety

Previously unireated patients

The efficacy of dolutegravir is based on the analyses of 96-week data from two randomised, international,
double-blind, active-controlled trials. This is supported by 96-week data from an open-label, randomised and
active-controlled study and additional data from the open-label phase of one study to 144 weeks. Throughout
the treatment in these studies no cases of treatment-emergent primary resistance to the integrase inhibitors or
to nucleoside reverse transcriptase occurred in patients treated with dolutegravir.

In therapy-naive adult patients with HIV infection who received dolutegravir 50 mg once daily with either
abacavir/lamivudine or tenofovir disoproxil/emtricitabine viral load (HIV-1 RNA) was reduced to fewer than
50 copies/ml in 80% of patients after 96 weeks of treatment and was 71% in one study after 144 weeks. Viral
suppression was similar or greater than in the comparator groups.

Patients treated previously with regimens that excluded integrase inhibitor

One study involved 719 adult patients with HIV-1 who had previously received antiretroviral therapy.
Patients received either dolutegravir 50 mg once daily or raltegravir 400 mg twice daily with investigator-
selected background regimen consisting of up to 2 antiretrovirals. After 48 weeks, viral load was reduced to
fewer than 50 copies/ml in 71% patients receiving a combination containing dolutegravir compared to 64%
of patients receiving a combination containing raltegravir.

Patients in whom an integrase inhibitor had failed (patients with HIV-1 resistant to integrase inhibifors)
One study involved 183 adult patients with HIV-1 whose antiretroviral treatment had failed and whose
infection had developed resistance against raltegravir or elvitegravir or both. After 48 weeks of treatment
with dolutegravir 50 mg twice daily and optimised background therapy, the viral load was fewer than

50 copies/ml in 63% of patients. Efficacy was lower in patients with Q148 mutation, particularly when
accompanied by two or more secondary mutations.

Another study involved 30 adult patients who had HIV-1 infection with primary genotypic resistance to
integrase inhibitors. Patients received either dolutegravir 50 mg twice daily or placebo with the current
failing regimen for 7 days. The primary endpoint at day 8 showed that dolutegravir 50 mg twice daily was
superior to placebo, with an adjusted mean treatment difference for the change from baseline in plasma HIV-
1 RNA of -1.2 logio copies/mL. After subsequent treatment of all patients with dolutegravir 50 mg twice
daily and optimised background therapy, 40% of patients had fewer than 50 copies/mL at week 48.

Paediatric population

A study in children and adolescents aged up to 18 years investigated the pharmacokinetics, tolerability and
efficacy of dolutegravir given in a dose of around 1 mg/kg daily in combination with other antiretrovirals.
Patients were divided into two cohorts, each with 23 patients; the first cohort included addlescents aged from
12 to 18 years and the second cohort included patients aged from 6 years to 12 years. The viral load aftet 24
weeks was fewer than 50 copies/ml in 70% of patients in the first cohort and 61% in the second cohort. - /
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Pharmacokinetic properties

The absorption characteristics of Dolutegravir (as sodium) 50 mg Tablets have been determined in healthy

volunteers as follows:

Characteristic

Arithmetic mean % Standard deviation
(Geometric mean)

Maximum concentration (Cpax)

2.32 +0.65 pe/ml
(2.23)

Area under the curve (AUCo), a measure of the

extent of absorption

457+ 15.4 pg/ml
(42.8)

Time to attain maximum concentration (Tmax)

2.50 £ 1.51 hours

Pharmacokinetics of dolutegravir

Dolutegravir

General
PK similar for healthy and HIV-infected subjects.
Low to moderate PK variability

Absorption

Absolute bioavailability Not known
Oral bioavailability At least 32%
Food effect AUCp-) Crnax Tmax
Low fat 33%T 46%T 3h
Moderate 41%7T 52%% 4h
fat:
High fat; 66%T 67%" 5h
Increases may be clinically relevant in the presence of certain integrase
class resistance. Therefore, it is recommended that patients infected with
HIV resistant to integrase inhibitors take dolutegravir with food.
Distribution

Volume of distribution (mean)

17t020L

Plasma protein binding in vitro

> 99%, increase in unbound fraction with low serum albumin
(as in moderate hepatic impairment)

Tissue distribution

CSF: mean 18 ng/mL
(comparable to unbound plasma concentration, and > IC50)
Vaginal, cervical tissue, cervicovaginal fluid: 6-10%
Semen: 7%
Rectal tissue: 17%
(each of corresponding plasma levels at steady state) -

Metabolism

Hepatic metabolism: ; -y
glucuronidation via UGTIAI % oXUATIR ey
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minor pathway CYP3A

Active metabolite(s) N/A

Elimination

Elimination half life 14 h

Mean systemic clearance =] L/h

(CIF)

% of dose excreted in urine

32% 1in total;

<1% unchanged, 19% as ether glucuronide
Other metabolites; N-dealkylation metabolite and
metabolite formed by oxidation at the benzylic carbon

% of dose excreted in faeces

53% is excreted unchanged in the faeces

Pharmacokinetic linearity

Depending on dose and formulation. For tablets:
Dose-proportional increases from 25 to 50 mg

Drug interactions (in vifro)

Transporters No relevant inhibition of P-gp, BCRP, BSEP, OATP1BI1, OATP1B3,
OCT1, MATE2-K, MRP2 or MRP4
No substrate of human OATP 1B1, OATP 1B3 or OCT 1.
Metabolizing enzymes No relevant inhibition of (CYP)1A2, CYP2A6, CYP2B6, CYP2C8,

CYP2C9, CYP2C19, CYP2D6 CYP3A, uridine diphosphate glucuronosyl
transferase (UGT)1A1 or UGT2B7
No induction of CYP1A2, CYP2B6 or CYP3A4

Pharmacokinetic/pharmacodynamic relationship

A dose-ranging trial involving dolutegravir monotherapy found rapid and dose-dependent antiviral activity,
with mean decline in HIV-1 RNA of 2.5 logio at day 11 for 50-mg dose. This antiviral response was
maintained for 3 to 4 days after the last dose in the 50 mg group.

Modelling of pooled data from clinical studies in integrase-inhibitor-resistant patients suggest that
increasing the dose from 50 mg twice daily to 100 mg twice daily may increase the effectiveness of
dolutegravir in patients with integrase-inhibitor-resistance and limited treatment options due to advanced
multi-class resistance. The proportion of responders (HIV-1 RNA < 50 copies/mL) at week 24 was
predicted to increase around 4-18% in the subjects with Q148 with two or more secondary mutations from
G140A/C/S, E138A/K/T, L741. Although these simulated results have not been confirmed in clinical trials,
this high dose may be considered in the presence of the Q148 with two or more secondary mutations from
G140A/C/S, E138A/K/T, L741 in patients with limited treatment options due to advanced multi-class
resistance. There are no clinical data on the safety or efficacy of the 100 mg twice daily dose. Co-treatment
with atazanavir increases the exposure of dolutegravir markedly, and should not be used in combination
with this high dose, since safety with the resulting dolutegravir exposure has not been established.

Special populations

Children
The pharmacokinetics of dolutegravir in 10 antiretroviral treatment-experienced HIV-1 infected adolescents
(12 up to 18 years of age) found that a dose of dolutegravir 50 mg once daily resulted in dolutegravir
exposure comparable to that in adults who received a dose of 50 mg once daily. The pharmacokinetics in 11
children aged 6 to 12 years found that 25 mg once daily in patients weighing at least 20 kg and 35 mg once
daily in patients weighing at least 30 kg resulted in dolutegravir exposure comparable to adults:-In-addition,
population PK modelling and simulation analyses showed dosing on a weight-band basis (20, 25, 35, and
50 mg) in children of at least 6 years of age weighing at least 15 kg provides comparable exposure to those
in adults (50 mg), with the lowest weight band of 15-20 kg corresponding to 20 mg daily.
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Elderly
Population pharmacokinetic analysis of dolutegravir using data in HIV-1 infected adults showed that there
was no clinically relevant effect of age on dolutegravir exposure.

Pharmacokinetic data for dolutegravir in subjects aged over 65 years are limited.

Renal impairment

Renal clearance of unchanged active substance is a minor pathway of elimination for dolutegravir.
Pharmacokinetics of dolutegravir were studied in adults with severe renal impairment (creatinine clearance
less than 30 ml/minute) and matched healthy controls. The exposure to dolutegravir was decreased by about
40% in subjects with severe renal impairment. The mechanism for the decrease is unknown. No dosage
adjustment is considered necessary for patients with renal impairment. Dolutegravir has not been studied in
patients on dialysis.

Hepatic impairment

Dolutegravir is primarily metabolised and eliminated by the liver. When a single dose of dolutegravir

50 mg was given to 8 subjects with moderate hepatic impairment (Child-Pugh class B) and to 8 matched
healthy adult controls, the total dolutegravir concentration in plasma was similar. However, there was a 1.5-
to 2-fold increase in unbound dolutegravir in moderate hepatic impairment compared to healthy controls.
No dosage adjustment is considered necessary for patients with mild to moderate hepatic impairment. The
effect of severe hepatic impairment on the pharmacokinetics of dolutegravir has not been studied.

Polymorphisms in drug metabolising enzymes

Common polymorphisms in drug metabolising enzymes have not been found to alter dolutegravir
pharmacokinetics to a clinically meaningful extent. In a meta-analysis using pharmacogenomics, subjects
with UGT1A1 genotypes had a 32% lower clearance of dolutegravir and 46% higher AUC compared with
subjects with genotypes associated with normal metabolism via UGT1AL.

Gender
Analyses of pooled pharmacokinetic data from trials in adults revealed no clinically relevant effect of
gender on the exposure of dolutegravir.

Race
Population PK analyses using pooled pharmacokinetic data from trials in adults revealed no clinically
relevant effect of race on the exposure of dolutegravir.

Co-infection with hepatitis B or C
Pharmacokinetic analysis indicated that hepatitis C co-infection had no clinically relevant effect on the
exposure to dolutegravir. There are limited data on subjects with hepatitis B co-infection.

5.3 Preclinical safety data

Dolutegravir was not mutagenic or clastogenic in bacteria and cultured mammalian cells, and an in vivo
rodent micronucleus assay. Dolutegravir was not carcinogenic in long-term studies in the mouse and rat.

Dolutegravir did not affect male or female fertility in rats at doses up to 24 times the 50 mg twice daily
human clinical exposure based on AUC. Oral administration of dolutegravir to pregnant rats at doses up to
27 times the 50 mg twice daily human clinical exposure based on AUC from days 6 to 17 of gestation did not
cause maternal toxicity, developmental toxicity or teratogenicity.

Oral administration of dolutegravir to pregnant rabbits at doses up to 1000 mg/kg daily from days 6 to 18 of
gestation did not elicit developmental toxicity or teratogenicity. In rabbits, maternal toxicity (decreased food
consumption, reduced urine or faeces, suppressed bodyweight gain) was observed at 1000 mg/kg.

In a juvenile toxicity study in rats, there were two pre-weanling deaths at dolutegravir dose of 75 mg/kg
daily. Over the pre-weaning period, mean bodyweight gain was decreased and the decrease persisted
throughout the study for females during the post-weaning period. The systemic exposure at this dose (based
on AUC) to dolutegravir was about 17 to 20-fold higher than in humans at the recommended paediatric
exposure. No new target organs were identified in juveniles compared to adults. In the rat prenatal and
postnatal development study, bodyweight decreased in the developing offspring durmg lactation at a:
maternally toxic dose (about 27 times human exposure at the maximum recommended dose).

The primary effect of high doses of dolutegravir and prolonged d.zuly treatment (up t0 26 weeks in rats and
up to 38 weeks in monkeys) was gastrointestinal intolerance or irritation in rats and monkeys at doses that'
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produce systemic exposures about 21 and 0.82 times the 50 mg twice daily human clinical exposure based on
AUC, respectively. Because gastrointestinal intolerance is considered to be due to local effects of the active
substance, comparison based on bodyweight or on body surface area is appropriate for this toxicity.
Gastrointestinal intolerance in monkeys occurred at 15 times the human mg/kg equivalent dose (based on a
50-kg human), and 5 times the human mg/m?* equivalent dose for a clinical dose of 50 mg twice daily.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients
Core tablet: mannitol, povidone, sodium starch glycolate, microcrystalline cellulose and sodium stearyl
fumarate.

Film coated: polyvinyl alcohol, macrogol/polyethylene glycol, talc, titanium dioxide, red iron oxide and
black iron oxide.

6.2  Incompatibilities
Not applicable

6.3 Shelf life
36 months

6.4 Special precautions for storage

Do not store above 30°C. Store in the original container.

6.5 Nature and contents of container

Bottle packs
Tablets are packed in round blue opaque HDPE bottle with blue opaque polypropylene cap.
Pack sizes: 30, 90 or 180 tablets.

Blister packs

Tablets are packed in PVC/ACLAR blister cards containing 10 film-coated tablets, each blister card is
packed in an outer carton.

Pack size: 1 x 10’s tablets.

6.6  Instruction for use, handling and disposal
No special requirements

Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

7. SUPPLIER

Mylan Laboratories Limited,

Plot no. 564/A/22, Road No. 92, Jubilee Hills,
Hyderabad-500096,

Telangana, India.

Email.: imtiyaz.basade@mylan.in

8. WHO REFERENCE NUMBER (WHO Prequalification Programme) oo
HA678 S5
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